FCC Test Report

(PART 27)

Report No.: RF200325E02
FCC ID: MAD-GO6RRH-46-01B
Test Model: GO6RRH-46-01B
Received Date: Mar. 25, 2020
Test Date: Mar. 25 to Apr. 26, 2020

Issued Date: May 19, 2020

Applicant: Microelectronics Technology Inc.

Address: No. 1, Innovation Road I, Hsinchu Science Park, Hsinchu 300, Taiwan,
R.O.C.

Issued By: Bureau Veritas Consumer Products Services (H.K.) Ltd., Taoyuan Branch
Hsin Chu Laboratory

Lab Address: E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,

Taiwan
Test Location: E-2, No.1, Li Hsin 1st Road, Hsinchu Science Park, Hsinchu City 300,
Taiwan
FCC Registration / 723955 | TW2022

Designation Number:

W,
o\ ’
N ./ I//,

R T R
€4ﬁ>\f I'ramn;h::rnnw,
//" \\\\ -"-'.
mm

This report is for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted
only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this
report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product
unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you
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1 Certificate of Conformity

Product:
Brand:

Test Model:
Sample Status:
Applicant:
Test Date:

Standards:

2x40W B71 RRH

MTI

GO06RRH-46-01B
ENGINEERING SAMPLE
Microelectronics Technology Inc.
Mar. 25 to Apr. 26, 2020

FCC Part 27, Subpart N
FCC Part 2

The above equipment has been tested by Bureau Veritas Consumer Products Services (H.K.) Ltd.,

Taoyuan Branch, and found compliance with the requirement of the above standards. The test record, data

evaluation & Equipment Under Test (EUT) configurations represented herein are true and accurate accounts

of the measurements of the sample’s EMC characteristics under the conditions specified in this report.

Prepared by :

Approved by :

-

’”J |
| 7
— ) e , Date: May 19, 2020
Joyce Kuo / Specialist
, Date: May 19, 2020

Clark Lin / Technical Manager
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2  Summary of Test Results

Applied Standard: FCC Part 27, Subpart N & Part 2

FCC
Test Item Result Remarks
Clause
2.1046 Equivalent Isotropically radiated . -
27.50(d)(4) power PASS Meet the requirement of limit.
2.1047 Modulation characteristics PASS Meet the requirement
Frequency Stability
2.1055 ; ) . -
27 54 Stay with the authorized bands of PASS Meet the requirement of limit.
operation
2.1049 Occupied Bandwidth PASS Meet the requirement of limit
27.53(g) P d '
27.53(9) Band Edge Measurements PASS Meet the requirement of limit.
27.50(d)(5) Peak To Average Ratio PASS Meet the requirement of limit.
22715%":23) Conducted Spurious Emissions PASS Meet the requirement of limit.
21053 Meet the requirement of limit.
27‘ 53(g) Radiated Spurious Emissions PASS Minimum passing margin is -35.82dB

at 93.88MHz.

Note: Determining compliance based on the results of the compliance measurement, not taking into account
measurement instrumentation uncertainty.

2.1 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests performed on
the EUT as specified in CISPR 16-4-2:

E .
Measurement Frequency Xpand(ﬁgzL)Jercr:)ertalnty
Conducted Emissions at mains ports 150kHz ~ 30MHz 1.9dB
. o 9kHz ~ 30MHz 3.1 dB
Radiated Emissions up to 1 GHz
30MHz ~ 1GHz 5.4 dB
1GHz ~ 18GH 0dB
Radiated Emissions above 1 GHz GHz ~ 18GHz 5.0d
18GHz ~ 40GHz 5.3dB
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2.2 Test Site and Instruments

For radiated spurious emissions test:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Test Receiver N9038A MY54450088 | July 03, 2019 | July 02, 2020

Keysight

Er,\i?lmp"f'er EMC001340 980142 May 30, 2019 | May 29, 2020

Loop Antenna EM-6879 264 Feb. 18,2020 | Feb. 17, 2021

Electro-Metrics

RF Cable NA LOOPCAB-001| Jan. 08, 2020 | Jan. 07, 2021

RF Cable NA LOOPCAB-002| Jan. 08, 2020 | Jan. 07, 2021

Pre-Amplifier ZFL-1000VH2B AMP-ZFL-05 | Apr. 30, 2019 | Apr. 29, 2020

Mini-Circuits

Trilog Broadband Antenna

SCHWARYBECK VULB 9168 9168-361 Nov. 11, 2019 | Nov. 10, 2020

RF Cable 8D 966-3-1 Mar. 17, 2020 | Mar. 16, 2021

RF Cable 8D 966-3-2 Mar. 17, 2020 | Mar. 16, 2021

RF Cable 8D 966-3-3 Mar. 17, 2020 | Mar. 16, 2021

Fixed attenuator UNAT-5+ PAD-3m-3-01 | Sep. 26, 2019 | Sep. 25, 2020

Mini-Circuits

Horn_Antenna

SOHWARZBECK BBHA9120-D 9120D-406 Nov. 24, 2019 | Nov. 23, 2020

Eﬁ&ﬁmp“f'er EMC12630SE 980384 Jan. 15,2020 | Jan. 14, 2021

RF Cable EMC104-SM-SM-1200 | 160922 Jan. 15, 2020 | Jan. 14, 2021

RF Cable EMC104-SM-SM-2000 | 180601 June 10, 2019 | June 09, 2020

RF Cable EMC104-SM-SM-6000 | 180602 June 10, 2019 | June 09, 2020

Spectrum Analyzer N9030A MY54490679 | July 17,2019 | July 16, 2020

Keysight

Eﬁgmp"f'er EMC184045SE 980387 Jan. 15,2020 | Jan. 14, 2021

Horn_Antenna

SOHWARZBECK BBHA 9170 BBHA9170519 | Nov. 24, 2019 | Nov. 23, 2020

RF Cable EMC102-KM-KM-1200 | 160924 Jan. 15, 2020 | Jan. 14, 2021

RF Cable EMC-KM-KM-4000 200214 Mar. 11, 2020 | Mar. 10, 2021

Software ADT_Radiated V8.7.08| NA NA NA

Antenna Tower & Turn Table ME-7802 ME780208406 | NA NA

Max-Full

Boresight Antenna Fixture FBA-01 FBA-SIPO1 NA NA

Note:

1. The calibration interval of the above test instruments is 12 months and the calibrations are

traceable to NML/ROC and NIST/USA.
2. The test was performed in 966 Chamber No. 3.

3. Loop antenna was used for all emissions below 30 MHz.

4. Tested Date: Apr. 10 to 26, 2020
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For other test:

DESCRIPTION & CALIBRATED | CALIBRATED
MODEL NO. SERIAL NO.

MANUFACTURER DATE UNTIL

Spectrum Analyzer N9030A MY55410176  |Jul 03, 2019 Jul 02, 2020

Keysight

18GHz 30dB 100W Fixed

Attenuator(*) WATT-10018FS-30 |N/A May. 17, 2018  |May. 16, 2020

woken

DC Power Supply 6603D 795558 NA NA

Topward

Temperature & Humidity

Chamber GTH-150-40-SP-AR | MAA0812-008 | Jan. 16, 2020 Jan. 15, 2021

Giant Force

lrL“UeKREMS Clamp Meter 325 31130711WS  |May 21, 2019 May 20, 2020
ADT_RF Test

Software Software V6.6.5.4 | A NA NA

NOTE: 1. The test was performed in Oven room 2.

2. The calibration interval of the above test instruments is 12 months and the calibrations
are traceable to NML/ROC and NIST/USA.
3. (*)The calibration interval of the above test instruments is 24 months and the calibrations
are traceable to NML/ROC and NIST/USA.
4, Tested Date: Mar. 25, 2020
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3 General Information

3.1 General Description of EUT
Product 2x40W B71 RRH
Brand MTI
Test Model GO06RRH-46-01B

Status of EUT

ENGINEERING SAMPLE

Power Supply Rating

DC -40.5 to -57 V (Nominal -48Vdc)

Modulation Type QPSK, 16QAM, 64QAM, 256QAM
Modulation
LTE FDD
Technology
Channel Bandwidth: 5MHz 619.5MHz ~649.5MHz
Channel Bandwidth: 10MHz 622MHz ~647MHz
Operating Frequency | Band 71

Channel Bandwidth: 15MHz

624.5MHz ~644.5MHz

Channel Bandwidth: 20MHz

627MHz ~642MHz

Channel Bandwidth: 5MHz 301
Channel Bandwidth: 10MHz 251

Number of Channel "= el Bandwidth: 15MHz 201
Channel Bandwidth: 20MHz 151
Channel Bandwidth: 5MHz 1610645.64mW (256QAM)
Channel Bandwidth: 10MHz 1621810.1mW (256QAM)
Channel Bandwidth: 15MHz 1633051.95mW (QPSK)
Channel Bandwidth: 20MHz 1640589.77mW (QPSK)

Max. ERP Power

Channel Bandwidth:

Contiguous

5MHz+5MHz CA

1584893.19mW (256QAM)

Channel Bandwidth:

Contiguous

5MHz+10MHz CA

1584893.19mW (QPSK, 16QAM)

Channel Bandwidth:

Contiguous

5MHz+15MHz CA

1577611.27mW (QPSK, 64QAM,
256QAM)

Channel Bandwidth:

Contiguous

5MHz+20MHz CA

1588546.75mW (64QAM)

Channel Bandwidth:

Contiguous

10MHz+10MHz CA

1588546.75mW (64QAM,
256QAM)

Channel Bandwidth:

Contiguous

10MHz+15MHz CA

1581248.04mW (64QAM)

Channel Bandwidth:

Contiguous

10MHz+20MHz CA

1584893.19mW (256QAM)

Channel Bandwidth:

Contiguous

15MHz+15MHz CA

1584893.19mW (256QAM)

Channel Bandwidth:

Contiguous

15MHz+20MHz CA

1614358.56mW (QPSK)

Channel Bandwidth:

Non-Contiguous

SMHz+5MHz CA-NC

1485935.64mW (QPSK)

Channel Bandwidth:

Non-Contiguous

5SMHz+10MHz CA-NC

1510080.15mW (QPSK)

Channel Bandwidth:

Non-Contiguous

5MHz+15MHz CA-NC

1527566.06mW (QPSK)

Channel Bandwidth:

Non-Contiguous

5MHz+20MHz CA-NC

1527566.06mW (QPSK)
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Max. ERP Power

Channel Bandwidth:

Non-Contiguous

10MHz+10MHz CA-NC

1510080.15mW (QPSK)

Channel Bandwidth:

Non-Contiguous

10MHz+15MHz CA-NC

1563147.64mW (QPSK)

Channel Bandwidth:

Non-Contiguous

10MHz+20MHz CA-NC

1524052.75mW (QPSK)

Channel Bandwidth:

Non-Contiguous

15MHz+15MHz CA-NC

1577611.27mW (QPSK)

Emission Designator

Channel Bandwidth:

5MHz

QPSK: 4M51G7D

16QAM: 4M50D7W

64QAM: AM52D7W

256QAM: 4AM51D7W

Channel Bandwidth:

10MHz

QPSK: 9M02G7D

16QAM: OMO6D7W

64QAM: OM0O4D7W

256QAM: 9MOOD7W

Channel Bandwidth:

15MHz

QPSK: 13M5G7D

16QAM: 13M5D7W

64QAM: 13M5D7W

256QAM: 13M5D7W

Channel Bandwidth:

20MHz

QPSK: 18M0G7D

16QAM: 18M1D7W

64QAM: 18MOD7W

256QAM: 18MOD7W

Channel Bandwidth:

Contiguous

15MHz+20MHz CA

QPSK: 33M2G7D

16QAM: 33M2D7W

64QAM: 33M1D7W

256QAM: 33M3D7W

Channel Bandwidth:

Non-Contiguous

15MHz+15MHz CA-NC

QPSK: 27MOG7D

16QAM: 27MOD7W

64QAM: 27MOD7W

256QAM: 27MOD7W

Antenna Type Refer to note as below
Antenna Connector Refer to user's manual
Accessory Device NA
Data Cable Supplied | NA

Note:

1. Thereis LTE technology used for the EUT, which supports 619.5~649.5MHz frequency band.

2. The EUT incorporates a MIMO function for LTE mode

Channel Bandwidth Modulation TX & RX configuration
5MHz QPSK, 16QAM, 64QAM, 256QAM 2TX 2RX
10MHz QPSK, 16QAM, 64QAM, 256QAM 2TX 2RX
15MHz QPSK, 16QAM, 64QAM, 256QAM 2TX 2RX
20MHz QPSK, 16QAM, 64QAM, 256QAM 2TX 2RX
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3. The antennas provided to the EUT, please refer to the following table:

. . Frequency
Antenna Gain (dBi) range(MHz) Antenna Type Connector Type
18 617-698 Sector 4x4.3-10 Female

4. The above EUT information is declared by manufacturer and for more detailed features description,
please refer to the manufacturer's specifications or user's manual.

Report No.: RF200325E02

Page No. 11 /189

Report Format Version: 6.1.1




3.2 Configuration of System under Test

EUT
. 48VDC ¢ CPRFO | CPRI1 ¢ EAC PAISGURET | UUANTO U ANTA
(B)SFF Tramsosve | |(F)Terminal | [(G)Terminal| [(H)Terminall (3) (4)

([)attenuator

(J)Terminal

(K)attenuator

(L)Terminal

Under Table

Remote Site

(A) DC Power
Supply

(CIEFP Trarsos v

(D) BSE

(8)

(E)S.G.
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3.2.1 Description of Support Units

The EUT has been tested as an independent unit together with other necessary accessories or support units.
The following support units or accessories were used to form a representative test configuration during the
tests.

No. Product Brand Model No. Serial No. FCC ID Remark
A | DC Power Supply NA NA NA NA Supplied by client
B | SFP Transceiver NA NA NA NA Supplied by client
C | SFP Transceiver NA NA NA NA Supplied by client
D BSE (Note 2) NA NA NA NA Supplied by client
E S.G Agilent E4438C NA NA Provided by Lab
F Terminal NA NA NA NA Supplied by client
G Terminal NA NA NA NA Supplied by client
H Terminal NA NA NA NA Supplied by client
I Attenuator NA NA NA NA Supplied by client
J Terminal NA NA NA NA Supplied by client
K Attenuator NA NA NA NA Supplied by client
L Terminal NA NA NA NA Supplied by client

NOTE:

1.  All power cords of the above support units are non-shielded (1.8 m).
2. BSE: Based Station Emulator which is to transmit/receive the waveform
2. Items B-C acted as communication partners to transfer data.

No. Cable Qty. Length (m) Shielded Cores Remark
(Yes/ No) (Number)
1 DC Power Cable 1 10 Yes 0 Supplied by client
2 Coaxial Cable 1 10 Yes 0 Supplied by client
3 RF Cable 1 1.5 Yes 0 Supplied by client
4 RF Cable 1 15 Yes 0 Supplied by client
5 GND Cable 1 No 0 Provided by Lab
6 RF Cable 1 No 0 Supplied by client

Report No.: RF200325E02 Page No. 13/189 Report Format Version: 6.1.1
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3.3 Test Mode Applicability and Tested Channel Detail

Following channel(s) was (were) selected for the final test as listed below:

Available Frequency

Test Item (MH2) Tested Frequency (MHz) Channel Bandwidth Modulation
619.5, 634.5, 649.5 oMz sk, 1AM,
Single Carrier 64QAM, , 256QAM
622, 634.5, 647 oMz e, O
Single Carrier 64QAM, , 256QAM
624.5, 634.5, 644.5 i LMz i PSH, 10AM
Single Carrier 64QAM, , 256QAM
627 6345, 64 ~ 20MHz QPSK, 16QAM,
Single Carrier 64QAM, , 256QAM
610.5+624.5, 632+637, 644.5+649.5 5MHz+_5MHz QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
619.5+627, 629.5+637, 642+649.5 AN e
CA Contiguous 64QAM, , 256QAM
610.5+629.5, 627+637, 639.5+649.5 5MHz+1_5MHz QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
619.5+632, 624.5+637, 637+649.5 SMHz+20MHz QPSK, LEQAV,
CA Contiguous 64QAM, , 256QAM
622+632, 629.5+639.5, 637+647 LoMF1z+ 10MHz QPSK, 10QAV.
CA Contiguous 64QAM, , 256QAM
622+634.5, 627+639.5, 634.5+647 A QPSK, 10QAV.
CA Contiguous 64QAM, , 256QAM
Output Power 619.5 t0 649.5 622+637, 624.5+639.5, 632+647 CA Contiguons o 25e0n.
CA Contiguous 64QAM, , 256QAM
624.5+630.5, 6274642, 629.5+644.5 15MHz+Z_L5MHZ QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
6245642 15MHz+20MHz QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
5MHz+5MHz QPSK, 16QAM,
619.5+649.5 CA-NC Non-Contiguous |  g4QAM, , 256QAM
5MHz+10MHz QPSK, 16QAM,
619.5+647 CA-NC Non-Contiguous 64QAM, , 256QAM
5MHz+15MHz QPSK, 16QAM,
619.5+644.5 CA-NC Non-Contiguous 64QAM, , 256QAM
5MHz+20MHz QPSK, 16QAM,
619.5+642 CA-NC Non-Contiguous 64QAM, , 256QAM
10MHz+10MHz QPSK, 16QAM,
622+647 CA-NC Non-Contiguous 64QAM, , 256QAM
10MHz+15MHz QPSK, 16QAM,
622+644.5 CA-NC Non-Contiguous |  g4QAM, , 256Q0AM
10MHz+20MHz QPSK, 16QAM,
622+642 CA-NC Non-Contiguous 64QAM, , 256QAM
624.5+644.5 15MHz+15MHz QPSK, 16QAM,

CA-NC Non-Contiguous

64QAM, , 256QAM
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5MHz
619.5, 634.5, 649.5 Single Carrier QPSK
10MHz
622, 634.5, 647 Single Carrier QPSK
624.5, 634.5, 644.5 sz QPSK
Frequency Stability | 619.5 to 649.5 gOMHz
627, 634.5, 642 Single Carrier QPSK
15MHz+20MHz
624.5+642 CA Contiguous QPSK
15MHz+15MHz
624.5+644.5 CA-NC Non-Contiguous QPSK
619.5, 634.5, 649.5 _ SMHz QPSK, 16QAM,
Slngle Carrier 64QAM, , 256QAM
622, 634.5, 647 - 10MHz QPSK, 16QAM,
Slngle Carrier 64QAM, , 256QAM
624.5, 634.5, 644.5 SinélSeMCF;erier QPSK, 16QAM,
Emission Bandwidth | 619.5 to 649.5 64QAM, , 256QAM
627, 634.5, 642 _ 20MHz QPSK, 16QAM,
Single Carrier 640AM, , 256QAM
624.5+642 15MH2+2OMHZ QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
15MHz+15MHz QPSK, 16QAM,
624.5+644.5 CA-NC Non-Contiguous 64QAM, , 256QAM
5MHz
619.5, 634.5, 649.5 Single Carrier QPSK
10MHz
622, 634.5, 647 Single Carrier QPSK
624.5, 634.5, 644.5 sz QPSK
Channel Edge 619.5 10 649.5 v
627, 634.5, 642 Single Carrier QPSK
15MHz+20MHz
624.5+642 CA Contiguous QPSK
15MHz+15MHz
624.5+644.5 CA-NC Non-Contiguous QPSK
619.5, 634.5, 649.5 _ SMHz QPSK, 16QAM,
Single Carrier 640AM, , 256QAM
622, 634.5, 647 ~ 10MHz QPSK, 16QAM,
Single Carrier 640AM, , 256QAM
624.5, 634.5, 644.5 Sin;ﬁe'\"g;ﬂer QPSK, 16QAM,
Peak Ec;ﬁ\gerage 619.5 t0 649.5 64QAM, , 256QAM
627, 634.5, 642 _ 20MHz QPSK, 16QAM,
Single Carrier 640AM, , 256QAM
624.54642 15MHz+20MHz QPSK, 16QAM,
CA Contiguous 64QAM, , 256QAM
15MHz+15MHz QPSK, 16QAM,
624.5+644.5 CA-NC Non-Contiguous 64QAM, , 256QAM
5MHz
619.5, 634.5, 649.5 Single Carrier QPSK
10MHz
622,634.5, 647 Single Carrier QPSK
624.5, 634.5, 644.5 _ 15MHz QPSK
L Single Carrier
Conducted Emission | 619.5 to 649.5
627, 634.5, 642 20MHz
’ - Single Carrier QPSK
15MHz+20MHz
624.5+642 CA Contiguous QPSK
624.5+644.5 15MHz+15MHz QPSK

CA-NC Non-Contiguous
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Available
Test Item Tested Frequency (MHz) Channel Bandwidth Modulation
Frequency (MHz)
5MHz
619.5, 634.5, 649.5 Single Carrier QPSK
10MHz
622, 634.5, 647 Single Carrier QPSK
15MHz
Radiated Emission 624.5,634.5,644.5 Single Carrier QPSK
619.5 to 649.5
Below 1GHz 627 634.5. 642 20MHz
’ - Single Carrier QPSK
15MHz+20MHz
624.5+642 CA Contiguous QPSK
15MHz+15MHz
624.5+644.5 CA-NC Non-Contiguous QPSK
5MHz
619.5, 634.5, 649.5 Single Carrier QPSK
10MHz
622, 634.5, 647 Single Carrier QPSK
15MHz
Radiated Emission 624.5,634.5,644.5 Single Carrier QPSK
619.5 to 649.5
Above 1GHz 627 634.5. 642 20MHz
’ - Single Carrier QPSK
15MHz+20MHz
624.5+642 CA Contiguous QPSK
15MHz+15MHz
624.5+644.5 CA-NC Non-Contiguous QPSK
NOTE:

1. The conducted output power for QPSK and 16QAM, measured value of QPSK is higher than 16QAM
mode. Therefore, the Frequency Stability and Radiated Emission were performed under QPSK mode only.

Test Condition:

Test Item Environmental Conditions In(%u;;;nvff ' Tested By
Output Power 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Modulation characteristics 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Frequency Stability 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Emission Bandwidth 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Band Edge 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Peak To Average Ratio 25deg. C, 63%RH 120Vac, 60Hz Allen Chuang
Conducted Emission 25deg. C, 75%RH 120Vac, 60Hz Nelson Teng
Radiated Emission 25deg. C, 75%RH 120Vac, 60Hz Nelson Teng

Note: Above input power with the AC/DC PSU used during testing.
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3.4 EUT Operating Conditions

The EUT makes a call to the communication simulator. The communication simulator station system
controlled a EUT to export maximum output power under transmission mode and specific channel frequency

3.5 General Description of Applied Standards

The EUT is a RF Product. According to the specifications of the manufacturer, it must comply with the
requirements of the following standards and references:

FCC 47 CFR Part 2

FCC 47 CFR Part 27, Subpart N

KDB 971168 D01 Power Meas License Digital Systems v03r01
ANSI/TIA/EIA-603-E 2016

ANSI 63.26-2015

All test items have been performed and recorded as per the above standards and KDB test guidance.
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4 Test Types and Results
4.1 Output Power Measurement

4.1.1 Limits of Output Power Measurement

The radiated peak output power shall be according to the specific rule Part 27.50(c)(3) that are limited to ERP
of 1000 watts/MHz when transmitting with an emission bandwidth greater than 1 MHz.

4.1.2 Test Procedures
EIRP / ERP Measurement:

Conducted Power Measurement:

a. A spectrum analyzer was used on the output port of the EUT and recorded output power from the
spectrum analyzer.

b. The relevant equation for determining the maximum ERP or EIRP from the measured RF output power is
given in Equation as follows:

ERP or EIRP = PMeas + GT

Where ERP or EIRP effective radiated power or equivalent isotropically radiated power, respectively
(expressed in the same units as PMeas, e.g., dBm or dBW)

PMeas : measured transmitter output power or PSD, in dBm or dBW
GT : gain of the transmitting antenna, in dBd (ERP) or dBi (EIRP)

4.1.3 Test Setup

CONDUCTED POWER MEASUREMENT:

SPECTRUM
ANALYZER

EUT PAD 30dB
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4.1.4 Test Results

Single Carrier

5MHz
QPSK
ﬁ‘;%‘:r' (';/flquZ-) Avcé%grgg\?ver o | ERP@BM) ERP(mW) Limit(dBm) '/DFAlﬁf Setting
CHAINO| CHAINL CHAINO|CHAINL| CHAINO | CHAIN1 | Maximum
68611 |619.5| 46.04 | 46.13 | 18.00 | 61.89 | 61.98 |1545254.44|1577611.27| 66.99 |PASS| 46
68761 |634.5| 46.21 | 46.12 | 18.00 | 62.06 | 61.97 |1606941.25|1573982.86| 66.99 |PASS| 46
68911 |649.5| 45.96 | 45.93 | 18.00 | 61.81 | 61.78 |1517050.37|1506607.07| 66.99 |PASS| 46
10MHz
QPSK
ﬁtﬁ?gg (I;/I:qu') Avce:?%gn%g\?ver o ERP@BM ERP(MW) Limit(dBm) zfjf Setting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68636 | 622 | 46.12 | 46.03 |18.00| 61.97 | 61.88 |1573982.86/1541700.45| 70.00 |PASS| 46
68761 |634.5| 46.23 | 46.12 |18.00| 62.08 | 61.97 |1614358.56/1573982.86| 70.00 |PASS| 46
68886 | 647 | 46.17 | 46.13 |18.00| 62.02 | 61.98 |1592208.73/1577611.27| 70.00 |PASS| 46
15MHz
QPSK
ﬁt";‘nngeer' (';/'Irﬁ'qz') Av(é?:(%(gjn%c?\?ver o ERP@BM ERP(MW) Limit(dBm) ijf Setting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68661 |624.5| 46.21 | 46.05 |18.00| 62.06 | 61.90 |1606941.25/1548816.62| 71.76 |PASS| 46
68761 |634.5| 46.28 | 46.10 [18.00| 62.13 | 61.95 |1633051.95/1566751.07| 71.76 |PASS| 46
68861 |644.5| 46.19 | 46.14 [18.00| 62.04 | 61.99 |1599558.03/1581248.04| 71.76 |PASS| 46
20MHz
QPSK
ﬁt";‘nngeer' (';/'Irﬁ'qz') Av(é?:(%(gjn%c?\?ver o ERP@BM ERP(MW) Limit(dBm) ijf Setting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68686 | 627 | 46.25 | 46.15 |18.00| 62.10 | 62.00 |1621810.10/1584893.19| 73.01 |PASS| 46
68761 |634.5| 46.29 | 46.16 |18.00| 62.14 | 62.01 |1636816.52|1588546.75| 73.01 |PASS| 46
68836 | 642 | 46.30 | 46.19 [18.00| 62.15 | 62.04 |1640589.77|1599558.03| 73.01 |PASS| 46
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5SMHz

16QAM
ﬁ:ﬁ‘gg (i/'lrquZ) Avi%ieun%g\?ver oain ERP(dBm) ERP(mW) Limit(dBm) '/DFASE Setting
CHAINO|CHAINL CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68611 |619.5| 46.15 | 46.02 |18.00| 62.00 | 61.87 |1584893.19|1538154.64| 66.99 |PASS| 46
68761 |634.5| 46.21 | 46.12 [18.00| 62.06 | 61.97 |1606941.25/1573982.86| 66.99 |PASS| 46
68911 |649.5| 46.03 | 45.98 [18.00| 61.88 | 61.83 |1541700.45/1524052.75| 66.99 |PASS| 46
10MHz
16QAM
ﬁﬂﬂ‘gg &rﬁi‘) Avce:z(%]?n%g\?ver | ERP@BM) ERP(mW) Limit(dBm)| 75,55 |etting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68636 | 622 | 46.14 | 45.98 [18.00| 61.99 | 61.83 |1581248.04/1524052.75| 70.00 |PASS| 46
68761 |634.5| 46.22 | 46.07 [18.00| 62.07 | 61.92 |1610645.64/1555065.63| 70.00 |PASS| 46
68886 | 647 | 46.19 | 46.09 [18.00| 62.04 | 61.94 |1599558.03/1563147.64| 70.00 |PASS| 46
15MHz
16QAM
ﬁtﬁ?gg (I;/I:qu') Avce:?%gn%g\?ver o ERP@BM ERP(MW) Limit(dBm) zfjf Setting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68661 |624.5| 46.16 | 46.07 |18.00| 62.01 | 61.92 |1588546.75/1555065.63| 71.76 |PASS| 46
68761 |634.5| 46.23 | 46.10 [18.00| 62.08 | 61.95 |1614358.56/1566751.07| 71.76 |PASS| 46
68861 |644.5| 46.21 | 46.15 [18.00| 62.06 | 62.00 |1606941.25/1584893.19| 71.76 |PASS| 46
20MHz
16QAM
ﬁt";‘nngeer' (';/'Irﬁ'qz') Av(é?:(%(gjn%c?\?ver o ERP@BM ERP(MW) Limit(dBm) ijf Setting
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68686 | 627 | 46.18 | 46.10 |18.00| 62.03 | 61.95 |1595879.15/1566751.07| 73.01 |PASS| 46
68761 |634.5| 46.26 | 46.12 [18.00| 62.11 | 61.97 |1625548.76/1573982.86| 73.01 |PASS| 46
68836 | 642 | 46.27 | 46.16 |18.00| 62.12 | 62.01 |1629296.03/1588546.75| 73.01 |PASS| 46
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5MHz

64QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68611 |619.5| 46.17 | 46.04 |18.00| 62.02 | 61.89 [1592208.73|1545254.44| 66.99 PASS| 46
68761 |634.5| 46.21 | 46.09 [18.00| 62.06 | 61.94 |1606941.25|1563147.64 66.99 PASS| 46
68911 [649.5| 46.01 | 45.96 (18.00| 61.86 | 61.81 |1534616.98|1517050.37 66.99 PASS| 46
10MHz
64QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68636 | 622 | 46.12 | 45.98 |18.00| 61.97 | 61.83 |1573982.86|1524052.75 70.00 PASS| 46
68761 |634.5| 46.20 | 46.05 [18.00| 62.05 | 61.90 |1603245.39|1548816.62 70.00 PASS| 46
68886 | 647 | 46.13 | 46.09 [18.00| 61.98 | 61.94 |1577611.27|1563147.64 70.00 PASS| 46
15MHz
64QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68661 [624.5| 46.15 | 46.02 |18.00| 62.00 | 61.87 [1573982.86|1524052.75 71.76 PASS| 46
68761 |634.5| 46.24 | 46.09 (18.00| 62.09 | 61.94 [1603245.39|1548816.62 71.76 PASS| 46
68861 [644.5| 46.23 | 46.10 |18.00| 62.08 | 61.95 [1577611.27|1563147.64 71.76 PASS| 46
20MHz
64QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mMW) Limit(dBm) Setting
Number|(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68686 | 627 | 46.18 | 46.05 |18.00| 62.03 | 61.90 [1595879.15|1548816.62 73.01 PASS| 46
68761 |634.5| 46.27 | 46.10 [18.00| 62.12 | 61.95 |1629296.03|1566751.07 73.01 PASS| 46
68836 | 642 | 46.28 | 46.12 |18.00| 62.13 | 61.97 |1633051.95|1573982.86 73.01 PASS| 46
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5MHz

256QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68611 |619.5| 46.13 | 46.01 |18.00| 61.98 | 61.86 [1577611.27|1534616.98| 66.99 PASS| 46
68761 |634.5| 46.22 | 46.08 [18.00| 62.07 | 61.93 |1610645.64|1559552.50 66.99 PASS| 46
68911 [649.5| 46.12 | 45.97 |(18.00| 61.97 | 61.82 |1573982.86|1520547.53 66.99 PASS| 46
10MHz
256QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68636 | 622 | 46.16 | 45.98 |18.00| 62.01 | 61.83 |1588546.75|1524052.75 70.00 PASS| 46
68761 |634.5| 46.25 | 46.12 |18.00| 62.10 | 61.97 |1621810.10|1573982.86 70.00 PASS| 46
68886 | 647 | 46.22 | 46.03 [18.00| 62.07 | 61.88 |1610645.64|1541700.45 70.00 PASS| 46
15MHz
256QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number |(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68661 [624.5| 46.18 | 46.02 |18.00| 62.03 | 61.87 |1595879.15|1538154.64 71.76 PASS| 46
68761 [634.5| 46.26 | 46.08 |18.00| 62.11 61.93 |1625548.76|1559552.50 71.76 PASS| 46
68861 |644.5| 46.23 | 46.12 [18.00| 62.08 | 61.97 |1614358.56|1573982.86 71.76 PASS| 46
20MHz
256QAM
Conducted
Channel| Freq. . PASS :
Average Power ERP(dBm) ERP(mMW) Limit(dBm) Setting
Number|(MHz) (dBm) Gain /FAIL
CHAINO| CHAIN1 CHAINO|CHAIN1| CHAINO | CHAIN1 | Maximum
68686 | 627 | 46.19 | 46.05 |18.00| 62.04 | 61.90 [1599558.03|1548816.62 73.01 PASS| 46
68761 |634.5| 46.28 | 46.14 [18.00| 62.13 | 61.99 |1633051.95|1581248.04 73.01 PASS| 46
68836 | 642 | 46.24 | 46.13 [18.00| 62.09 | 61.98 |1618080.04|1577611.27 73.01 PASS| 46
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CA Contiguous
5MHz+5MHz
QPSK
Conducted
Channel Freq. PASS .
Number (MHz) Aver?(?BerTI:)ower cain ERP(dBm) ERP(mW) Limit(dBm) | /FAIL Setting
CHAINO|CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 | Maximum

68611+68661 | 619.5+624.5| 46.02 | 45.92 [18.00| 61.87 | 61.77 |1538154.64|1503141.97 70.0 PASS| 43

68736+68786 | 632+637 | 46.04 | 46.01 |18.00| 61.89 | 61.86 |1545254.44|1534616.98 70.0 PASS| 43

68861+68911 | 644.5+649.5 | 45.95 | 45.97 |18.00| 61.80 | 61.82 |1513561.25|1520547.53 70.0 PASS| 43

5MHz+10MHz
QPSK
Conducted
Channel Freq. | Average Power ERP(dBm) ERP(MW) Limit(dBm)| 2SS | setting
Number (MHz) (dBm) Gain /FAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum

68611+68686 | 619.5+627 | 46.03 | 45.92 |18.00| 61.88 | 61.77 |1541700.45|1503141.97 71.8 PASS| 43

68711+68786 | 629.5+637 | 46.15 | 45.97 |18.00| 62.00 | 61.82 |1584893.19|1520547.53 71.8 PASS| 43

68836+68911 | 642+649.5 | 45.97 | 45.92 |18.00| 61.82 | 61.77 |1520547.53|1503141.97 71.8 PASS| 43

5MHz+15MHz
QPSK
Conducted
Channel Freq. . PASS .
Number (MHz) Aver?ngenl]D)ower Gain ERP(dBm) ERP(mW) Limit(dBm) EAIL Setting
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum

68611+68711 | 619.5+629.5 | 46.07 | 45.93 |18.00| 61.92 | 61.78 |1555965.63|1506607.07 73.0 PASS| 43

68686+68786 | 627+637 46.13 | 45.97 |18.00| 61.98 | 61.82 |1577611.27|1520547.53 73.0 PASS| 43

68811+68911 | 639.5+649.5| 45.93 | 45.83 |18.00| 61.78 | 61.68 |1506607.07|1472312.50 73.0 PASS| 43

5MHz+20MHz
QPSK
Conducted
Channel Freq. | Average Power ERP(dBm) ERP(mW) Limit(dBm)|"ASS | setting
Number (MHz) (dBm) Gain IFAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum

68611+68736 | 619.5+632 | 46.03 | 45.95 |18.00| 61.88 | 61.80 |1541700.45|1513561.25 74.0 PASS| 43

68661+68786 | 624.5+637 | 46.14 | 46.01 [ 18.00| 61.99 | 61.86 [1581248.04|1534616.98 74.0 PASS| 43

68786+68911 | 637+649.5 | 45.93 | 45.83 |18.00| 61.78 | 61.68 |1506607.07|1472312.50 74.0 PASS| 43
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10MHz+10MHz
QPSK
Conducted
ﬁﬁ";‘:g‘;' (';Arﬁg) Average Power ERP(dBm) ERP(mW) Limit(dBm) '/DFAASE Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68736 | 622+632 | 46.06 | 45.97 |18.00| 61.91 | 61.82 |1552387.01|1520547.53 73.0 PASS| 43
68711+68811 | 629.5+639.5 | 46.14 | 45.93 |18.00| 61.99 | 61.78 |1581248.04|1506607.07 73.0 PASS| 43
68786+68886 | 637+647 | 46.10 | 45.95 |18.00| 61.95 | 61.80 |1566751.07|1513561.25 73.0 PASS| 43
10MHz+15MHz
QPSK
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) ZzAASf Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68761 | 622+634.5 | 46.08 | 45.93 |18.00| 61.93 | 61.78 |1559552.50|1506607.07 74.0 PASS| 43
68686+68811 | 627+639.5 | 46.13 | 45.97 |18.00| 61.98 | 61.82 |1577611.27|1520547.53 74.0 PASS| 43
68761+68886 | 634.5+647 | 46.03 | 45.91 |18.00| 61.88 | 61.76 |1541700.45|1499684.84 74.0 PASS| 43
10MHz+20MHz
QPSK
Conducted
Channel Freq. . PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) IEAIL Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68786 | 622+637 | 46.04 | 45.94 |18.00| 61.89 | 61.79 |1545254.44|1510080.15 74.8 PASS| 43
68661+68811 | 624.5+639.5| 46.12 | 45.93 |18.00| 61.97 61.78 |1573982.86|1506607.07 74.8 PASS| 43
68736+68886 632+647 4595 | 45.81 |18.00| 61.80 61.66 |1513561.25|1465547.84 74.8 PASS| 43
15MHz+15MHz
QPSK
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) TFAAS;E’ Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68661+68811 | 624.5+639.5| 45.98 | 45.83 |18.00| 61.83 | 61.68 |1524052.75|1472312.50 74.8 PASS| 43
68686+68836 | 627+642 | 46.08 | 45.89 |18.00| 61.93 | 61.74 |1559552.50|1492794.41 74.8 PASS| 43
68711+68861 | 629.5+644.5| 46.07 | 45.87 [18.00| 61.92 | 61.72 |1555965.63|1485935.64 74.8 PASS| 43
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15MHz+20MHz
QPSK
Conducted
Channel Fred. | Average Power ERP(dBm) ERP(MW) Limit(dBm) | "2SS | setting
Number (MHz) (dBm) Gl [FAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum
68661+68836 | 624.5+642 | 46.23 | 46.12 [18.00| 62.08 61.97 |1614358.56|1573982.86 75.4 PASS| 43
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5MHz+5MHz
16QAM
Conducted
ﬁﬁ";‘:g‘;' (';Arﬁg) Average Power ERP(dBm) ERP(mW) Limit(dBm) | 45> | setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68661 | 619.5+624.5 | 46.05 | 45.85 [18.00| 61.90 | 61.70 |1548816.62|1479108.39 70.0 PASS| 43
68736+68786 | 632+637 | 46.14 | 45.91 |18.00| 61.99 | 61.76 |1581248.04|1499684.84 70.0 PASS| 43
68861+68911 | 644.5+649.5 | 46.08 | 45.95 |18.00| 61.93 | 61.80 |1559552.50|1513561.25 70.0 PASS| 43
5MHz+10MHz
16QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) ZzAASf Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68686 | 619.5+627 | 46.12 | 45.91 [18.00| 61.97 | 61.76 |1573982.86|1499684.84 71.8 PASS| 43
68711+68786 | 629.5+637 | 46.15 | 45.99 [18.00| 62.00 | 61.84 |1584893.19|1527566.06 71.8 PASS| 43
68836+68911 | 642+649.5 | 46.07 | 45.98 |18.00| 61.92 | 61.83 |1555965.63|1524052.75 71.8 PASS| 43
5MHz+15MHz
16QAM
Conducted
Channel Freq. . PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) IEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68711 | 619.5+629.5| 46.11 | 45.91 |18.00| 61.96 | 61.76 |1570362.80|1499684.84 73.01 PASS| 43
68686+68786 627+637 46.12 | 46.01 |18.00| 61.97 | 61.86 |1573982.86|1534616.98 73.01 PASS| 43
68811+68911 | 639.5+649.5| 46.03 | 45.90 |18.00| 61.88 | 61.75 |1541700.45|1496235.66 73.01 PASS| 43
5MHz+20MHz
16QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) TFAAS;E’ Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68736 | 619.5+632 | 46.11 | 46.01 [18.00| 61.96 | 61.86 |1570362.80|1534616.98 73.98 PASS| 43
68661+68786 | 624.5+637 | 46.13 | 46.02 |18.00| 61.98 | 61.87 |1577611.27|1538154.64 73.98 PASS| 43
68786+68911 | 637+649.5 | 45.99 | 45.85 [18.00| 61.84 | 61.70 |1527566.06|1479108.39 73.98 PASS| 43
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[VERITAS
10MHz+10MHz
16QAM
Conducted
Channel Freq. _ PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) JEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68736 | 622+632 | 46.08 | 45.97 |18.00| 61.93 | 61.82 |1559552.50|1520547.53 73.01 PASS| 43
68711+68811 | 629.5+639.5 | 46.10 | 46.01 |18.00| 61.95 | 61.86 |1566751.07|1534616.98 73.01 PASS| 43
68786+68886 | 637+647 | 46.11 | 46.03 |18.00| 61.96 | 61.88 |1570362.80|1541700.45 73.01 PASS| 43
10MHz+15MHz
16QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) ZzAASf Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68761 | 622+634.5 | 46.04 | 45.97 |18.00| 61.89 | 61.82 |1545254.44|1520547.53 73.98 PASS| 43
68686+68811 | 627+639.5 | 46.09 | 46.02 [18.00| 61.94 | 61.87 |1563147.64|1538154.64 73.98 PASS| 43
68761+68886 | 634.5+647 | 46.11 | 45.95 [18.00| 61.96 | 61.80 |1570362.80(1513561.25 73.98 PASS| 43
10MHz+20MHz
160QAM
Conducted
Channel Freq. _ PASS .
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number (MHz) (dBm) il /FAIL
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68786 | 622+637 | 46.02 | 45.98 |18.00| 61.87 | 61.83 |1538154.64|1524052.75 74.77 PASS| 43
68661+68811 | 624.5+639.5| 46.10 | 45.97 |18.00| 61.95 | 61.82 |1566751.07|1520547.53 74.77 PASS| 43
68736+68886 | 632+647 | 45.98 | 45.86 |18.00| 61.83 | 61.71 |1524052.75|1482518.09 74.77 PASS| 43
15MHz+15MHz
16QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) '/DFAASIE Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO | CHAIN1| CHAINO | CHAIN1 | Maximum
68661+68811 | 624.5+639.5| 46.01 | 45.91 |18.00| 61.86 | 61.76 |1534616.98|1499684.84 74.77 PASS| 43
68686+68836 | 627+642 | 46.06 | 45.97 |18.00| 61.91 | 61.82 |1552387.01|1520547.53 74.77 PASS| 43
68711+68861 | 629.5+644.5| 46.05 | 45.93 [18.00| 61.90 | 61.78 |1548816.62|1506607.07 74.77 PASS| 43
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[BUREAU |
VERITAS

15MHz+20MHz
16QAM
Conducted
Channel Fred. | Average Power ERP(dBm) ERP(MW) Limit(dBm) | >SS | setting
Number (MHz) (dBm) Gl [FAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum
68661+68836 | 624.5+642 | 46.16 | 46.05 [18.00| 62.01 61.90 |1588546.75|1548816.62 75.44 PASS| 43
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[VERITAS
5MHz+5MHz
64QAM
Conducted
Channel Freq. _ PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) JEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68661 | 619.5+624.5| 46.04 | 45.91 [18.00| 61.89 | 61.76 |1545254.44|1499684.84 70.0 PASS| 43
68736+68786 | 632+637 | 46.10 | 45.98 |18.00| 61.95 | 61.83 |1566751.07|1524052.75 70.0 PASS| 43
68861+68911 | 644.5+649.5 | 46.01 | 45.97 |18.00| 61.86 | 61.82 |1534616.98|1520547.53 70.0 PASS| 43
5MHz+10MHz
64QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) TFAASE Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO | CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68686 | 619.5+627 | 46.12 | 45.94 [18.00| 61.97 | 61.79 |1573982.86|1510080.15 71.8 PASS| 43
68711+68786 | 629.5+637 | 46.13 | 46.01 [18.00| 61.98 | 61.86 |1577611.27|1534616.98 71.8 PASS| 43
68836+68911 | 642+649.5 | 46.02 | 45.97 |18.00| 61.87 | 61.82 |1538154.64|1520547.53 71.8 PASS| 43
5MHz+15MHz
640QAM
Conducted
Channel Freq. . PASS .
Average Power ERP(dBm) ERP(mW) Limit(dBm) Setting
Number (MHz) (dBm) il /FAIL
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68711 | 619.5+629.5| 46.12 | 45.93 |18.00| 61.97 | 61.78 |1573982.86|1510080.15 73.01 PASS| 43
68686+68786 627+637 46.14 | 45.97 |18.00| 61.99 | 61.82 |1577611.27|1534616.98 73.01 PASS| 43
68811+68911 | 639.5+649.5| 46.01 | 45.91 |18.00| 61.86 | 61.76 |1538154.64|1520547.53 73.01 PASS| 43
5MHz+20MHz
64QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) '/DFAASIE Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68736 | 619.5+632 | 46.13 | 45.97 |18.00| 61.98 | 61.82 |1577611.27|1520547.53 73.98 PASS| 43
68661+68786 | 624.5+637 | 46.16 | 45.98 |18.00| 62.01 | 61.83 |1588546.75|1524052.75 73.98 PASS| 43
68786+68911 | 637+649.5 | 45.97 | 45.85 |18.00| 61.82 | 61.70 |1520547.53|1479108.39 73.98 PASS| 43
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[VERITAS
10MHz+10MHz
64QAM
Conducted
Channel Freq. . PASS '
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) JEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68736 | 622+632 | 46.09 | 45.98 |18.00| 61.94 | 61.83 |1563147.64|1524052.75 73.01 PASS| 43
68711+68811 | 629.5+639.5| 46.16 | 46.01 |18.00| 62.01 | 61.86 |1588546.75|1534616.98 73.01 PASS| 43
68786+68886 | 637+647 | 46.12 | 46.02 |18.00| 61.97 | 61.87 |1573982.86|1538154.64 73.01 PASS| 43
10MHz+15MHz
64QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) TFAASE Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68761 | 622+634.5 | 46.11 | 45.98 |18.00| 61.96 | 61.83 |1570362.80|1524052.75 73.98 PASS| 43
68686+68811 | 627+639.5 | 46.14 | 46.01 [18.00| 61.99 | 61.86 |1581248.04|1534616.98 73.98 PASS| 43
68761+68886 | 634.5+647 | 46.13 | 45.93 |18.00| 61.98 | 61.78 |1577611.27|1506607.07 73.98 PASS| 43
10MHz+20MHz
640QAM
Conducted
Channel Freq. - PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) JEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68786 | 622+637 | 46.03 | 46.04 |18.00| 61.88 | 61.89 |1541700.45|1545254.44 74.77 PASS| 43
68661+68811 | 624.5+639.5| 46.12 | 46.01 |18.00| 61.97 | 61.86 |1573982.86|1534616.98 74.77 PASS| 43
68736+68886 | 632+647 | 45.97 | 45.93 |18.00| 61.82 | 61.78 |1520547.53|1506607.07 74.77 PASS| 43
15MHz+15MHz
64QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) '/DFAASIE Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68661+68811 | 624.5+639.5 | 46.07 | 45.99 |18.00| 61.92 | 61.84 |1555965.63|1527566.06 74.77 PASS| 43
68686+68836 | 627+642 | 46.13 | 46.02 |18.00| 61.98 | 61.87 |1577611.27|1538154.64 74.77 PASS| 43
68711+68861 | 629.5+644.5| 46.12 | 45.96 [18.00| 61.97 | 61.81 |1573982.86|1517050.37 74.77 PASS| 43
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[BUREAU |
VERITAS

15MHz+20MHz
16QAM
Conducted
Channel Fred. | Average Power ERP(dBm) ERP(MW) Limit(dem)| 2SS | setting
Number (MHz) (dBm) Gl [FAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum
68661+68836 | 624.5+642 | 46.18 | 46.06 |[18.00| 62.03 61.91 |1595879.15|1552387.01 75.44 PASS| 43
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| VERITAS |
5MHz+5MHz
2560QAM
Conducted
ﬁﬁ";‘:g‘;' (';Arﬁg) Average Power ERP(dBm) ERP(mW) Limit(dBm) |7 45> | setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68661 | 619.5+624.5| 46.01 | 45.93 [18.00| 61.86 | 61.78 |1534616.98|1506607.07 70.0 PASS| 43
68736+68786 | 632+637 | 46.15 | 45.96 |18.00| 62.00 | 61.81 |1584893.19|1517050.37 70.0 PASS| 43
68861+68911 | 644.5+649.5 | 46.03 | 46.01 |18.00| 61.88 | 61.86 |1541700.45|1534616.98 70.0 PASS| 43
5MHz+10MHz
256QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) ZzAASf Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [ CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68686 | 619.5+627 | 46.04 | 45.95 [18.00| 61.89 | 61.80 |1545254.44|1513561.25 71.8 PASS| 43
68711+68786 | 629.5+637 | 46.11 | 46.01 [18.00| 61.96 | 61.86 |1570362.80|1534616.98 71.8 PASS| 43
68836+68911 | 642+649.5 | 46.02 | 45.94 |18.00| 61.87 | 61.79 |1538154.64|1510080.15 71.8 PASS| 43
5MHz+15MHz
2560QAM
Conducted
Channel Freq. . PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) IEAIL Setting
(dBm) Gain
CHAINO | CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68711 | 619.5+629.5 | 46.08 | 45.94 |18.00| 61.93 | 61.79 [1559552.50{1510080.15 73.01 PASS| 43
68686+68786 627+637 46.13 | 45.99 |18.00| 61.98 | 61.84 |1577611.27|1527566.06 73.01 PASS| 43
68811+68911 | 639.5+649.5| 45.94 | 45.91 |18.00| 61.79 | 61.76 |1510080.15|1499684.84 73.01 PASS| 43
5MHz+20MHz
256QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) '/DFAASIE Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68611+68736 | 619.5+632 | 46.06 | 45.89 |18.00| 61.91 | 61.74 |1552387.01|1492794.41 73.98 PASS| 43
68661+68786 | 624.5+637 | 46.11 | 45.96 | 18.00| 61.96 61.81 |1570362.80|1517050.37 73.98 PASS| 43
68786+68911 | 637+649.5 | 45.94 | 45.78 [18.00| 61.79 | 61.63 |1510080.15|1455459.08 73.98 PASS| 43
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10MHz+10MHz

2560QAM
Conducted
ﬁﬁ";‘:g‘;' (';Arﬁg) Average Power ERP(dBm) ERP(mW) Limit(dBm) '/DFAASE Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68736 | 622+632 | 46.08 | 45.97 |18.00| 61.93 | 61.82 |1559552.50|1520547.53 73.01 PASS| 43
68711+68811 | 629.5+639.5| 46.16 | 46.02 |18.00| 62.01 | 61.87 |1588546.75|1538154.64 73.01 PASS| 43
68786+68886 | 637+647 | 46.13 | 46.01 |18.00| 61.98 | 61.86 |1577611.27|1534616.98 73.01 PASS| 43
10MHz+15MHz
256QAM
Conducted
ﬁﬁ?g:r' (';Arﬁg) Average Power| | ERP(dBm) ERP(MW) Limit(dBm) ZzAASf Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68761 | 622+634.5 | 46.10 | 45.98 |18.00| 61.95 | 61.83 |1566751.07|1524052.75 73.98 PASS| 43
68686+68811 | 627+639.5 | 46.13 | 46.01 |18.00| 61.98 | 61.86 |1577611.27|1534616.98 73.98 PASS| 43
68761+68886 | 634.5+647 | 46.12 | 45.97 |18.00| 61.97 | 61.82 |1573982.86|1520547.53 73.98 PASS| 43
10MHz+20MHz
2560QAM
Conducted
Channel Freq. - PASS .
Number (MHz) Average Power . ERP(dBm) ERP(mW) Limit(dBm) JEAIL Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68636+68786 | 622+637 | 46.02 | 46.01 |18.00| 61.87 | 61.86 |1538154.64|1534616.98 74.77 PASS| 43
68661+68811 | 624.5+639.5| 46.15 | 46.02 | 18.00| 62.00 | 61.87 |1584893.19|1538154.64 74.77 PASS| 43
68736+68886 | 632+647 | 46.04 | 45.89 |18.00| 61.89 | 61.74 |1545254.44|1492794.41 74.77 PASS| 43
15MHz+15MHz
256QAM
Conducted
ﬁz‘?r:‘g‘;' (';AreH‘;) Average Power| | ERP(dBm) ERP(mW) Limit(dBm) TFAAS;E’ Setting
(dBm) Gain
CHAINO|CHAIN1 CHAINO [CHAIN1| CHAINO | CHAIN1 | Maximum
68661+68811 | 624.5+639.5| 46.10 | 45.98 |18.00| 61.95 | 61.83 |1566751.07|1524052.75 74.77 PASS| 43
68686+68836 | 627+642 | 46.15 | 45.95 |18.00| 62.00 | 61.80 |1584893.19|1513561.25 74.77 PASS| 43
68711+68861 | 629.5+644.5| 46.12 | 45.95 [18.00| 61.97 | 61.80 |1573982.86|1513561.25 74.77 PASS| 43
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[BUREAU |
VERITAS

15MHz+20MHz
256QAM
Conducted
Channel Fred. | Average Power ERP(dBm) ERP(MW) Limit(dem) | "2SS | setting
Number (MHz) (dBm) Gl [FAIL
CHAINO |CHAIN1 CHAINO | CHAIN1 | CHAINO CHAIN1 Maximum
68661+68836 | 624.5+642 | 46.17 | 46.05 [18.00| 62.02 61.90 |1592208.73|1548816.62 75.44 PASS| 43
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CA-NC Non-Contiguous

5MHz+5MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS i
amber (MF2) : C(HAIN) 0| CHAIN 1 | Gain IFAIL | SETNS
CHAINO CHAIN1 Total Total
68611+68911| 619.5+649.5 | 43.35 | 42.25 | 43.20 | 42.49 | 45.85 | 45.87 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MHz) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68911 | 619.5+649.5 61.70 61.72 1479108.39 1485935.64 70.0
5MHz+10MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS q
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68611+68886| 619.5+647 | 43.30 | 42.52 | 43.16 | 42.60 | 45.94 | 45.90 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68886| 619.5+647 61.79 61.75 1510080.15 1496235.66 71.8
5MHz+15MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 (el Gain | /FAIL Setting
CHAINO CHAIN1 e
Total Total
68611+68861| 619.5+644.5 | 43.24 | 42.71 | 43.12 | 42.65 | 4599 | 4590 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68861 | 619.5+644.5 61.84 61.75 1527566.06 1496235.66 73.0
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5MHz+20MHz

QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & C(HAIN)O i Gain | FFAIL 2501
CHAINO CHAIN1 Total Total
68611+68836| 619.5+642 | 43.28 | 42.65 | 43.02 | 42.70 | 4599 | 45.87 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68836 | 619.5+642 61.84 61.72 1527566.06 1485935.64 74.0
10MHz+10MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68886| 622+647 | 43.32 | 42.51 | 43.04 | 4250 | 45.94 | 4579 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68886| 622+647 61.79 61.64 1510080.15 1458814.26 73.0
10MHz+15MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68636+68861| 622+644.5 | 43.30 | 42.85 | 42.99 | 42.65 | 46.09 | 45.83 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68861| 622+644.5 61.94 61.68 1563147.64 1472312.50 74.0
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10MHz+20MHz

QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & $0i) Gain | FAIL | €19
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68836| 622+642 | 43.29 | 42.63 | 42.99 | 42.69 | 4598 | 45.85 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68836| 622+642 61.83 61.70 1524052.75 1479108.39 74.8
15MHz+15MHz
QPSK
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | [FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68661+68861| 624.5+644.5 | 43.36 | 42.86 | 43.08 | 42.79 | 46.13 | 45.95 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68661+68861 | 624.5+644.5 61.98 61.80 1577611.27 1513561.25 74.8
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S5MHz+5MHz

16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) E (dBm) Gain | FAIL | €19
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68611+68911 | 619.5+649.5 | 43.25 | 42.23 | 43.06 | 42.36 | 4578 | 4573 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68911 | 619.5+649.5 61.63 61.58 1455459.08 1438798.58 70.0
5MHz+10MHz
16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | [FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68611+68886 | 619.5+647 | 43.16 | 42.45 | 43.04 | 42.49 | 4583 | 4578 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68886 | 619.5+647 61.68 61.63 1472312.50 1455459.08 71.8
5MHz+15MHz
16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 C(HAIN)O <o Gain | [FALL SN
CHAINO CHAIN1 Total Total
68611+68861| 619.5+644.5 | 43.20 | 42.61 | 43.03 | 4258 | 4593 | 45.82 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68861 | 619.5+644.5 61.78 61.67 1506607.07 1468926.28 73.0
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5MHz+20MHz

16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & C(HAIN)O i Gain | FFAIL 2501
CHAINO CHAIN1 Total Total
68611+68836| 619.5+642 | 43.23 | 42.59 | 43.00 | 42.60 | 4593 | 45.81 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68836 | 619.5+642 61.78 61.66 1506607.07 1465547.84 74.0
10MHz+10MHz
16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68886| 622+647 | 43.19 | 42.49 | 43.03 | 42.45 | 4586 | 45.76 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68886| 622+647 61.71 61.61 1482518.09 1448771.85 73.0
10MHz+15MHz
16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68636+68861| 622+6445 | 43.23 | 42.60 | 43.01 | 42.61 | 4594 | 4582 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68861| 622+644.5 61.79 61.67 1510080.15 1468926.28 74.0
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10MHz+20MHz

16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & $0i) Gain | FAIL | €19
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68836| 622+642 | 43.24 | 42.61 | 43.03 | 4251 | 4595 | 4579 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68836| 622+642 61.80 61.64 1513561.25 1458814.26 74.8
15MHz+15MHz
16QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | [FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68661+68861| 624.5+644.5 | 43.24 | 42.73 | 43.04 | 42.67 | 46.00 | 45.87 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68661+68861 | 624.5+644.5 61.85 61.72 1531087.46 1485935.64 74.8
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S5MHz+5MHz

64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) : C(HAIN)O ! Gain | AL SN
CHAINO CHAIN1 Total Total
68611+68911 | 619.5+649.5 | 43.24 | 42.34 | 43.03 | 42.30 | 45.82 | 4569 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68911 | 619.5+649.5 61.67 61.54 1468926.28 1425607.59 70.0
5MHz+10MHz
64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68611+68886 | 619.5+647 | 43.21 | 42.51 | 43.03 | 42.41 | 45.88 | 4574 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68886 | 619.5+647 61.73 61.59 1489361.08 1442115.35 71.8
5MHz+15MHz
64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68611+68861| 619.5+644.5 | 43.16 | 42.69 | 43.02 | 42.60 | 4594 | 4583 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68861 | 619.5+644.5 61.79 61.68 1510080.15 1472312.50 73.0
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5MHz+20MHz

64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & C(HAIN)O i Gain | FFAIL 2501
CHAINO CHAIN1 Total Total
68611+68836| 619.5+642 | 43.17 | 42.61 | 43.02 | 4268 | 4591 | 45.86 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68836 | 619.5+642 61.76 61.71 1499684.84 1482518.09 74.0
10MHz+10MHz
64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68886| 622+647 | 43.20 | 42.48 | 43.04 | 42.48 | 4587 | 4578 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68386 622+647 61.72 61.63 1485935.64 1455459.08 73.0
10MHz+15MHz
64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68636+68861| 622+644.5 | 43.18 | 42.66 | 43.03 | 42.66 | 4594 | 45.86 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68861| 622+644.5 61.79 61.71 1510080.15 1482518.09 74.0
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10MHz+20MHz

64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & $0i) Gain | FAIL | €19
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68836| 622+642 | 43.16 | 42.70 | 43.01 | 42.72 | 4595 | 45.88 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68836| 622+642 61.80 61.73 1513561.25 1489361.08 74.8
15MHz+15MHz
64QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | [FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68661+68861| 624.5+644.5 | 43.23 | 42.68 | 43.05 | 42.74 | 4597 | 4591 |18.00| PASS| 43
Channel Freq. BRI ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68661+68861 | 624.5+644.5 61.82 61.76 1520547.53 1499684.84 74.8
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S5MHz+5MHz

256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) & C(HAIN)O i Gain | FFAIL 2501
CHAINO CHAIN1 Total Total
68611+68911 | 619.5+649.5 | 43.29 | 42.36 | 42.96 | 42.13 | 45.86 | 4558 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68911 | 619.5+649.5 61.71 61.43 1482518.09 1389952.63 70.0
5MHz+10MHz
256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68611+68886 | 619.5+647 | 43.24 | 42.52 | 42.95 | 42.40 | 4591 | 4569 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68886 | 619.5+647 61.76 61.54 1482518.09 1389952.63 71.8
5MHz+15MHz
2560QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68611+68861| 619.5+644.5 | 43.20 | 42.66 | 42.97 | 42.46 | 4595 | 45.73 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68861 | 619.5+644.5 61.80 61.58 1482518.09 1389952.63 73.0
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5MHz+20MHz

256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & C(HAIN)O i Gain | FFAIL 2501
CHAINO CHAIN1 Total Total
68611+68836| 619.5+642 | 43.20 | 42.63 | 42.96 | 42.42 | 4593 | 4571 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68611+68836 | 619.5+642 61.78 61.56 1506607.07 1432187.90 74.0
10MHz+10MHz
256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | /FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68886| 622+647 | 43.19 | 42.46 | 43.05 | 42.47 | 4585 | 4578 |18.00| PASS | 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68386 622+647 61.70 61.63 1479108.39 1455459.08 73.0
10MHz+15MHz
256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) 2 (dBm) Gain | FAIL 361N
CHAINO CHAIN1 e
Total Total
68636+68861| 622+644.5 | 43.23 | 42.66 | 43.03 | 42.53 | 4596 | 45.80 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68861| 622+644.5 61.81 61.65 1517050.37 1462177.17 74.0
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10MHz+20MHz

256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MH2) & $0i) Gain | FAIL | €19
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68636+68836| 622+642 | 43.25 | 42.65 | 43.10 | 42.56 | 45.97 | 45.85 |18.00| PASS| 43
Channel Freq. ERP(dBm) ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68636+68836| 622+642 61.82 61.70 1520547.53 1479108.39 74.8
15MHz+15MHz
256QAM
Channel Freq. Conducted Average Power (dBm PASS i
Number (MHz) 9 ( ) Gain | [FAIL Setting
CHAING CHAINL CHAIN 0 | CHAIN 1
Total Total
68661+68861| 624.5+644.5 | 43.26 | 42.74 | 43.13 | 42.64 | 46.02 | 4590 |18.00| PASS| 43
Channel Freq. BRI ERP(mW) Limit(dBm)
Number (MH2) CHAINO CHAIN1 CHAINO CHAIN1 Maximum
68661+68861 | 624.5+644.5 61.87 61.75 1538154.64 1496235.66 74.8
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4.2 Modulation characteristics Measurement

4.2.1 Limits of Modulation characteristics
N/A

4.2.2 Test Procedure

Connect the EUT to spectrum analyzer. The frequency band is set as EUT supported modulation and
channels, the EUT output is matched with 50 ohm load, the waveform quality and constellation of the
EUT was tested.

4.2.3 Test Setup

SPECTRUM
ANALYZER

EUT 30dB pad
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4.2.4 Test Results

Spectrum Plot of Measurement Value

QPSK

16QAM

Channel: 68761
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4.3 Frequency Stability Measurement

4.3.1 Limits of Frequency Stability Measurement

According to the FCC part 2.1055 shall be tested the frequency stability. The rule is defined that” The
frequency stability shall be sufficient to ensure that the fundamental emission stays within the authorized
frequency block.” The test extreme voltage is according to the 2.1055(d)(1) Vary primary supply voltage from
85 to 115 percent of the nominal value for other than hand carried battery equipment and the extreme
temperature rule is comply with specification of EUT -40°C ~557.

4.3.2 Test Procedure

a. Device is placed at the oven room. The oven room could control the temperatures and humidity. Power
warm up is at least 15 min and power applied should perform before recording frequency error.

b. The test voltage range is from minimum to maximum working voltage. Each step shall be record the
frequency error rate.

c. The temperature range step is 10 degrees in this test items. All temperature levels shall be hold the $0.5
C during the measurement testing. The each temperature step shall be at least 0.5 hours, consider the
EUT could be test under the stability condition.

NOTE: The frequency error was recorded from the spectrum analyzer.

4.3.3 Test Setup

SPECTRUM Oven Room

ANALYZER

PAD 30dB

External Power Source

EUT

DC Power Supply
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4.3.4 Test Results

SC Mode- Chain 0

FREQUENCY ERROR vs. VOLTAGE
Test result (MHz) Limit (MHz)
Y\%ﬁgf 5MHz 10MHz 15MHz 20MHz PASSIFAIL
619.5MHz|649.5MHz|622MHz|647MHz|624.5MHz|644.5MHz|627MHz|642MHz | Low Edge | High Edge
40.8 617.25 | 651.75 | 617.48 | 651.48 | 617.72 651.22 | 618.00 | 651.00 617 652 PASS
55.2 617.25 651.75 | 617.50 | 651.48 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
FREQUENCY ERROR vs. Temperature
Test result (MHz) Limit (MHz)
Temp. PASS/FAIL
C) 5MHz 10MHz 15MHz 20MHz
619.5MHz(649.5MHz|622MHz|647MHz|624.5MHz|644.5MHz|627MHz|642MHz|Low Edge|High Edge
55 617.25 651.74 | 617.48 | 651.48 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
50 617.25 651.74 | 617.50 | 651.48 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
40 617.25 651.75 | 617.48 | 651.48 | 617.75 651.22 | 617.96 | 650.96 617 652 PASS
30 617.25 651.75 | 617.48 | 651.48 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
20 617.25 651.75 | 617.50 | 651.50 | 617.75 651.22 | 617.96 | 650.96 617 652 PASS
10 617.26 651.75 | 617.48 | 651.48 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
0 617.25 651.75 | 617.48 | 651.48 | 617.75 651.22 | 617.96 | 651.00 617 652 PASS
-10 617.25 651.75 | 617.50 | 651.48 | 617.72 651.22 | 617.96 | 650.96 617 652 PASS
-20 617.25 651.74 | 617.50 | 651.50 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
-30 617.25 651.74 | 617.50 | 651.50 | 617.75 651.22 | 618.00 | 651.00 617 652 PASS
-40 617.25 651.74 | 617.50 | 651.48 | 617.75 651.22 | 618.00 | 651.00 617 652 PASS
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SC Mode- Chain 1

FREQUENCY ERROR vs. VOLTAGE

Test result (MHz) Limit (MHz)
Voltage PASS/FAIL|
(Volts) 5MHz 10MHz 15MHz 20MHz
619.5MHz | 649.5MHz | 622MHz | 647MHz | 624.5MHz | 644.5MHz | 627MHz | 642MHz | Low Edge |High Edge
40.8 617.25 651.75 617.50 | 651.50 617.75 651.22 618.00 | 650.96 617 652 PASS
55.2 617.25 651.74 617.50 | 651.48 617.75 651.22 617.96 | 650.96 617 652 PASS
FREQUENCY ERROR vs. Temperature
Test result (MHz) Limit (MHz) PASS/FAI
Tfo?)p' 5MHz 10MHz 15MHz 20MHz L
619.5MHz | 649.5MHz | 622MHz | 647MHz | 624.5MHz | 644.5MHz | 627MHz | 642MHz |Low Edge|High Edge
55 617.25 651.75 617.50 | 651.48 617.72 651.22 617.96 | 650.96 617 652 PASS
50 617.25 651.75 | 617.50 | 651.50 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
40 617.25 651.74 617.50 | 651.50 617.75 651.22 617.96 | 651.00 617 652 PASS
30 617.25 651.75 | 617.50 | 651.50 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
20 617.25 651.75 | 617.50 | 651.48 | 617.72 651.22 | 618.00 | 651.00 617 652 PASS
10 617.25 651.75 617.48 | 651.50 617.75 651.22 617.96 | 651.00 617 652 PASS
0 617.25 651.74 | 617.50 | 651.50 | 617.75 651.25 | 617.96 | 650.96 617 652 PASS
-10 617.25 651.75 617.50 | 651.48 617.75 651.22 618.00 | 650.96 617 652 PASS
-20 617.25 651.75 | 617.50 | 651.50 | 617.75 651.22 | 618.00 | 650.96 617 652 PASS
-30 617.25 651.75 | 617.50 | 651.50 | 617.75 651.25 | 618.00 | 651.00 617 652 PASS
-40 617.25 651.75 617.50 | 651.48 617.75 651.22 617.96 | 650.96 617 652 PASS
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CA Mode- Non Contiguous

FREQUENCY ERROR vs. VOLTAGE

Test result (MHZz) o
Limit (MHz)
Voltage 15MHz+15MHz PASS/FAIL
(Volts) Chain 0 Chain 1
624.5MHz | 644.5 MHz | 624.5MHz | 644.5 MHz | Low Edge | High Edge
40.8 617.7600 | 651.2000 | 617.7600 | 651.2200 617 652 PASS
55.2 617.7400 | 651.2200 | 617.7600 | 651.2200 617 652 PASS
FREQUENCY ERROR vs. Temperature
Test result (MHZz) o
Limit (MHz)
Temp. 15MHz+15MHz PASS/FAIL
(C) Chain 0 Chain 1
624.5MHz | 644.5 MHz | 624.5MHz | 644.5 MHz | Low Edge | High Edge
55 617.74 651.20 617.74 651.22 617 652 PASS
50 617.74 651.22 617.76 651.22 617 652 PASS
40 617.74 651.20 617.76 651.22 617 652 PASS
30 617.76 651.22 617.74 651.22 617 652 PASS
20 617.76 651.22 617.76 651.22 617 652 PASS
10 617.76 651.22 617.74 651.22 617 652 PASS
0 617.74 651.20 617.74 651.22 617 652 PASS
-10 617.74 651.22 617.76 651.22 617 652 PASS
-20 617.74 651.20 617.74 651.22 617 652 PASS
-30 617.74 651.20 617.74 651.22 617 652 PASS
-40 617.76 651.20 617.76 651.22 617 652 PASS
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CA Mode- Contiguous

FREQUENCY ERROR vs. VOLTAGE

Test result (MHZz) o
Limit (MHz)
Voltage 15MHz+20MHz PASS/FAIL
(Volts) Chain 0 Chain 1
624.5MHz | 642MHz | 624.5MHz | 642MHz | Low Edge | High Edge
40.8 617.70 650.88 617.70 650.81 617 652 PASS
55.2 617.70 650.81 617.70 650.88 617 652 PASS
FREQUENCY ERROR vs. Temperature
Test result (MHZz) Limit (MHzZ)
15MHz+20MHz PASS/FAIL
Temp. Chain 0 Chain 1
() 624.5MHz | 642MHz | 624.5MHz | 642MHz | Low Edge | High Edge
55 617.70 650.81 617.70 650.81 617 652 PASS
50 617.77 650.88 617.70 650.81 617 652 PASS
40 617.70 650.88 617.77 650.88 617 652 PASS
30 617.70 650.88 617.70 650.81 617 652 PASS
20 617.70 650.81 617.70 650.88 617 652 PASS
10 617.70 650.81 617.70 650.88 617 652 PASS
0 617.70 650.81 617.70 650.81 617 652 PASS
-10 617.70 650.88 617.70 650.88 617 652 PASS
-20 617.70 650.81 617.77 650.88 617 652 PASS
-30 617.70 650.81 617.70 650.81 617 652 PASS
-40 617.70 650.88 617.70 650.81 617 652 PASS
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4.4 Emission Bandwidth Measurement

4.4.1 Limits of Emission Bandwidth Measurement

-26dBc Bandwidth

According to FCC 27.53(h)(3) specified that emission bandwidth is defined as the width of the signal between
two points, one below the carrier center frequency and one above the carrier center frequency, outside of
which all emissions are attenuated at least 26dB below the transmitter power.

Occupied Bandwidth

All measurements were done at low, middle and high operational frequency range. EUT to export maximum
output power under transmission mode and specific channel frequency. Use OBW measurement function of
Spectrum analyzer to measure 99 % occupied bandwidth.

4.4.2 Test Procedure

The transmitter output was connected to the spectrum analyzer through an attenuator. The bandwidth of the
fundamental frequency was measured by spectrum analyzer with RBW = 100kHz and VBW = 300kHz
(Channel Bandwidth: 5MHz), RBW = 220kHz and VBW = 620kHz (Channel Bandwidth: 10MHz), RBW =
300kHz and VBW = 1MHz (Channel Bandwidth: 15MHz), RBW = 510kHz and VBW = 1.8MHz (Channel
Bandwidth: 20MHz). The 26dB bandwidth is defined as the total spectrum the power of which is higher than
peak power minus 26dB.

4,43 Test Setup

SPECTRUM
ANALYZER

EUT PAD 30dB
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4.4.4 Test Results (-26dBc Bandwidth)
Single Carrier

Channel
Number

Freq.
(MHz)

26dB DOWN BANDWIDTH (MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68611

619.5

4.82

4.83

4.89

4.85

4.83

4.85

4.86

4.87

68761

634.5

4.82

4.84

4.87

4.86

4.84

4.85

4.88

4.89

68911

649.5

4.84

4.82

4.86

4.87

4.84

4.85

4.84

4.89

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

REVY 100 Kz TOMEVER ey m REW 100 kiz WWPVER ey o
VBW 300 kz 16.45 dBm VBW 300 kHz 16.47 dBm
s05. BETE05 dBm Alt 40 dB SWT5ms £17.08 MHz s0.5. R E0.8 dBm Att 40 dB SWTSms £32.07 MHz
Offset 30.5 B Defta 2[T1] Offset 30.5 B Detta 2 [T1]
D142 45 dRr 0.00 d& D1 42 47 dRr 0.00 dB
. TRV | 482 MHz Y e o 482 NHz
r.w, s e O w\ /wr e Aimentiiis N«\
D2 1645 dar 02 1647 dBr
E . ¢MLW \m\m 1 s A.‘.JMW \W\'ﬂmm e
L g AT e T !
i i F 5 \ J
s ; ; ; ; -5 ; ; ; ; ; ; s
Center 619.5 MHz 1 MHz! Span 10 MHz Center 634.5 MHz 1 MHz/ Span 10 MHz
REW 100 kiiz OMEVEW ey o
VBW 300 kHz 15.23 dBm
505 RE1505 dBm At 40 dB SWT5ms £47.08 MHz
Offset 30.5dB Detta 2 [T1]
. 0.00 B
D141 23dim WWWMMW 484 MHz
D2 15 23 dar
'zn’WWWMWV“‘“"M k"m
MMWMMWI
f F G@
o8 T T T T T
Center 6435 MHz 1 MHz! Span 10 MHz [vERITAS |

Report No.: RF200325E02

Page No. 55/ 189

Report Format Version: 6.1.1



7578
BUREAU
VERITAS

16QAM

Channel:

68611

Channel:

68761

Ref50.5 dBm

Att 40 dB

RBW 100 kHz
VEBW 300 kHz
SWTSms

[T1] MP VIEW

Offset 305 dB
014121 dRm

W‘Mwm A

il

J

021521 dRm

|

Warker 1 711 RBW 100 kHz MIMPVEW ey o
1521 dBm VEW 200 kHz 15.26 dBm
B17.07 MHz 505 Ref 0.5 dBm Att 40dB SWT S ms 632.07 MHz
Delta 2 [T1] Offset 30.5 dB Delta 2 [T1]
0.00 B 0.00 dB
4.83 MHZ e X 4.84 NHZ

/-Muw-w e

Ry ‘Ib\

|

D21526 dBm

!

o

-43.5

T T
Center 619.5 MHz

T T T
1 NHz/

T
Span 10 MHz

[EUREAU ]
VERITAS

ol Medt 't

T
Center 634.5 MHz

T
1 MHz/

T
Span 10 MHz

[EUREAU]
VERITAS

Channel: 68911

Ref50.5 dBm

0.

REW 100 kHz
VBW 300 kHz

At 40dB SWTSms

[T4] MP VIEW

Offset 30.5dB
4o pD141711dBm

TR

021511 d8m

495

T T
Center 649.5 MHz

1 MHz/

I
Span 10 MHz

Marker 1 [T1]

15.11 dBm
647.07 MHz

Detlta 2 [T1]

0.00 dB
4.82 MHz

[EUREAU ]
VERITAS

Report No.: RF200325E02

Page No. 56 / 189

Report Format Version: 6.1.1



J838

BUREAU
VERITAS

64

AM

Channel: 68611

RBW 100 kHz

Channel: 68761

Ref50.5 dBm

VEBW 300 kHz

Att 40 dB SWT5ms

[T1] MP VIEW

Marker 1 [T1]

Offset 30.5 4B
4o 014003 dBr

e

RBW 100 kHz [T1] MP VIEW

N2 1493 d8m

s

-43.5

T T
Center 619.5 MHz

T T T
1 NHz/

T
Span 10 MHz

14.93 dBm VBW 300 kHz

617.05 MHz co.5 RE50.5 dBm Att 40 dB SWT5ms

Defta 2 [T1] Offset 30.5 dB

0.00 dB
4.89 MHz 4p 014068 dRm
D2 14 58 dBr
\M% |
! T e
g
[EurEAU | 495 T T T

Center 634.5 MHz

T
1 MHz/

T
Span 10 MHz

Warker 1[T1]
14,68 dBm

£32.05 MHz

Deta 2 [T1]
0.00 dB

487 MHz

[EUREAU]
VERITAS

Channel: 68911

REW 100 kHz
VBW 300 kHz

[T4] MP VIEW

Marker 1 [T1]

13.04 dBm
cp.5 RET505 4B Att 40 dB SWT S ms 647.06 MHz
’ Offset 30.5 4B Deta 2 T1)
0.00 dB
ol a0 as 4,86 MHz
021204 dém
p i uMMJ
PO Y
F F
<95 ;

T
Center 649.5 MHz

1 MHz/

I
Span 10 MHz

[EUREAU ]
VERITAS

Report No.: RF200325E02

Page No. 57 /189

Report Format Version: 6.1.1



J838

BUREAU
VERITAS

256QAM

Channel: 68611

RBW 100 kHz

Channel: 68761

VEBW 300 kHz

[T1] MP VIEW

Marker 1 [T1]

Detta 2 [T1]

S05— Ref 50.5 dBm Aft 40dB SWT S ms.
Offset 30.5 dB
4 Di3042de
D2 1342 ABr
M M"m nndl
. o sl
f
-49.5 T T

Center 619.5 MHz

T T
1 NHz/

T
Span 10 MHz

[EUREAU ]
VERITAS

13.42dBm
617.07 MHz

0.00 dB
4.85 MHZ

RBW 100 kHz
VBW 300 kHz

[T1] MP VIEW

505 Ref 50.5 dBm Aft 40 dB SWT5ms
Offset 30.5 dB
4 ni3044 e,
D213 44 dRr

E anJ.).l..A‘l'“wv

AR R Y

T T
Center 634.5 MHz

T
1 MHz/

T
Span 10 MHz

Warker 1[T1]
13.44 dBm

£32.06 MHz

Deta 2 [T1]
0.00 dB

4.86 MHz

[EUREAU]
VERITAS

Channel:

68911

Ref50.5 dBm

REW 100 kHz
VBW 300 kHz

[T1] MP VIEW

. Att 4048 SWT5 ms
’ Offset 30.5 4B
w01 _pirgprgn
—Bi36a3dem
021283 dAr
485 .

T
Center 649.5 MHz

1 MHz/

I
Span 10 MHz

Marker 1 [T1]

12.83dBm
647.06 MHz

Detta 2 [T1]

[EUREAU ]
VERITAS

0.00 dB
4.87 MHz

Report No.: RF200325E02

Page No. 58 /189

Report Format Version: 6.1.1



~ )
| A
JB2%
BUREAU
VERITAS
Chain 1
Spectrum Plot of Worst Value
-26dBc Bandwidth
Channel: 68611 Channel: 68761
RBW 100 kz TMPVEW e oo REW 100 Kz MMPVEW ot oy
VEW 300 kHz ) 16.09 dBm VBW 300 kHz i 15.70 dBm
cgs Ref 505 dBm Alt 40dB SWT5ms BI7.06MHz | g5 RETS05dBm Att 4048 SWTS ms 632,06 MHz
T oiset3nsds oele2[Tl T orisetsnsas etz e
g ez dim i o - 4.83 MHZ P a7 e Tyruw e e 4.84 NHZ
/\(\,p. o gt wwm,.1 [W‘V sy TR ﬁ
21609dBm D2 1570 dBm
. ML e, IL.N'H M«.m Lkl N A)W k\\u’m“
s at PR A g
A F A F
s T T T T T T [sureaul s T T T T T T [curcaul
Center 619.5 MHz 1 hiHz Span 10 ItHz Center 6345 Hz 11z Span 10 Mz
Channel: 68911
RBW 100 Kz TMPVEW oo
VEW 300 kHz ) 15.59 dBm
cp.5 RET505 4B Att 40 dB SWT S ms 647.08 MHz
T ommsetzozas Deta2ml
g A i o TP Sy - 4.84 MHz
r'vrw"r'n o 7 ""W\]
D2 1599 dAm
, ool MM %Mu ek
v Tkttt
A A
s i T T T i [EurReau]
Center 648.5 MHz 1 HHz Span 10 IiHz

Report No.: RF200325E02

Page No. 59/ 189

Report Format Version: 6.1.1



J838

BUREAU
VERITAS

16

AM

Channel: 68611

Channel: 68761

RBW 100 kHz
VEBW 300 kHz

[TIMPVIEW  oer 1 1]

RBW 100 kHz

[T1] WP VEEW

" Warker 1[T1]
15.13dBm VBW 300 kiiz 15.34 dBm
co.5. Ref505 dBm Att 40 dB SWTSms £17.08 HHz so5. Re1S08 B Aft 40 0B ST S ms eidEm
Offset 30 5 dB Detta 2 [T1] Offset 30.5 dB Deta 2 [T1]
. 0.00 B 4iad 0.00 dB
D1 4113 dBm 4.85 MHZ o |-R141.34 dBm 485 MHz
{uw A AT “\

/W“"w“w‘m"r' T ‘WN\,\

H |

0215 34 dRr

N2 1513dBm

F F | f
495 T T T T T T e 495 T T T T T T T T
Center 619.5 MHz 1 MHz/ Span 10 MHz Center 634.5 MHz 1MH2/ Span 10 MHz
REW 100 kiiz TOMPVEW e s Tl
VBW 300 kHz 15.02 dBm
cp.5 RET505 4B Att 40 dB SWT S ms 647.06 MHz
’ Offset 30.5 4B Deta 2 T1)
0.00 dB
4| —D1.4102 dar 4,85 MHz

/W” T

21502 dBm

\
I s i

495

T T T T T
Center 649.5 MHz 1 MHz/

! [EuREAU]
Span 10 MHz

Report No.: RF200325E02 Page No. 60/ 189 Report Format Version: 6.1.1



J838

BUREAU
VERITAS

64

AM

Channel: 68611

RBW 100 kHz

Channel: 68761

Ref50.5 dBm

VEBW 300 kHz

Att 40 dB SWT5ms

[T1] MP VIEW

Marker 1 [T1]
14.02 dBm

Offset 30.5 dB

4 014002 dBm

617.06 MHz
Detta 2 [T1]
0.00 B

WWWMMW

4.86 MHZ

D2 1402 dBm

-43.5

T T
Center 619.5 MHz

T T T
1 NHz/

T
Span 10 MHz

[EUREAU ]
VERITAS

Ref 50.5 dBm Aft 40 dB

0

RBW 100 kHz
VBW 300 kHz
SWTSms

[T1] WP VEEW

Offset 30.5 dB

4 D140 15 dRr

M«MMVW

D214 15 dRr

T
Center 634.5 MHz 1 MHz/

T
Span 10 MHz

Warker 1[T1]
14,15 dBm

£32.06 MHz

Deta 2 [T1]
0.00 dB

4,86 MHz

[EUREAU]
VERITAS

Channel: 68911

Ref50.5 dBm

0.

REW 100 kHz
VBW 300 kHz

At 40dB SWTSms

[T4] MP VIEW

Offset 30.5 dB
4 D14008dBm

WMMWNWWMWM%MMW

D2 14 0f ARy

495

T T
Center 649.5 MHz

1 MHz/

I
Span 10 MHz

Warker 1 [T1]
14.08 dBm
647.05 MHz
Delta 2 [T1]
0.00dB
4.84 MHz

[EUREAU ]
VERITAS

Report No.: RF200325E02

Page No. 61/189

Report Format Version: 6.1.1



J838

BUREAU

VERITAS

256QAM

Channel: 68611

Center 619.5 MHz

1 NHz/

T
Span 10 MHz

[EUREAU ]
VERITAS

REW 100 kHz TMPVEW  yoery ) RBW 100 kHz MIMPVEN  per s g
VEW 300 kiz 13,31 dBm VBW 300 kHz 13.42 dBm
S05— Ref50.5 dBm Att 40 dB SWT 5 ms 617.06 MHZ 50.5+ Ref 50.5 dBm Aft 40 dB SWT 5 ms. 632,06 MHzZ.
Offset 305 dB Detta 2 [T1] Offset 30.5 dB Delta 2 [T1]
0.00d8 0.00 dB
a0-—Di 3031 dp, 4.87 MHz ep-|D130424p 4.89 MHz
021331 dir 021347 dkr
E " me))j %JMJ TR ~ M 1\"‘144 ,
et e T T P
F| F2 F2
25 T T T T T

Center 634.5 MHz

T
1 MHz/

! [BuREAU]
Span 10 MHz

Channel: 68911

REW 100 kHz

[T4] MP VIEW

Ref50.5 dBm

VBW 300 kHz

Marker 1 [T1]

13.20 dBm

505+ Aft 40 dB SWTSms 847.06 MHz
’ Offset 30.5 4B Deta 2 T1)

0.00dB

. e onan g, 4.89 MHz

D21320dBm

495

T
Center 649.5 MHz

1 MHz/

I
Span 10 MHz

[EUREAU ]
VERITAS

Report No.: RF200325E02

Page No. 62 /189

Report Format Version: 6.1.1



10MHz

Channel
Number

26dB DOWN BANDWIDTH (MHz)

Freq.
(MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68636

622 9.74

9.74

9.75

9.72

9.68

9.70

9.75

9.75

68761

634.5 9.74

9.76

9.79

9.75

9.78

9.76

9.73

9.74

68886

647

9.69

9.68

9.75

9.73

9.63

9.72

9.79

9.73

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68636

Channel: 68761

bt

.

REW 220 kHz TMPVEW o REW 220 kHz MIWPVEW o
VEW 820 kit 1643 dBm VBW 620 Kz 16.95 dBm
55 RETSUS dBm Att 4048 SWT 1 ms 61713 MHz o5 RETSUS @B Att 4008 SWT1ms 62663 MHe
Offset 305 dB Deta 2 [T1) Offset 30.5 dB Deta 2 [T1]
D14213 0.0005 D1 4295 dBy 0.00aB
2 m
4 12dm /..m . T Y "y n‘mu'w\ 974 MHz / P LY PR WY tmuw\ 974 MHz
RERTEEPT > 1565 dir

|

N —

[

B

Center 647 MHz

F F2 F Fp
85 T T T T T 95 T T T T T T [curcaul
Center 622 MHz 2HHZ Span 20 MHz Center 634.5 MHz 2 MHz! Span 20 MHz
REW 220 kHz TOMPVEW ey oy
VBW 620 kHz 17.06 dBm
505 Ref 505 dBm Att 40 dB SWT 1 ms. 642.14 WMHz
Offset 0.5 dB Detta 2[T1]
D143 05 dar 0.00 4B
PR ) i A 9,69 WHz

Report No.: RF200325E02

Page No. 63 /189

Report Format Version: 6.1.1



BUREAU
VERITAS
REW 220 kz TOMPVEW ey RBW 220 kiz MIMPVEW ey o
VBW 620 kHz 15.99 dBm VBW 620 kHz 16.50 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.11 MHz co.5 RE50.5 dBm Att 40 dB SWT 1 ms 629.59 MHz
’ Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
D142 04 e 0.00 B D147 58 dBm 0.00 dB
s el iy T Pl 9.74 MHz . PN TR SR LY | PN Y. o, 9.76 MHz
}m o fre \.\ [/‘n " ? iy «\
02 1699 dBm D216.59 dBm
F 2 P
s T T T T T [6ureau | s T T T T T T [EuRcau]
Center 622 MHz 2 MHz/ Span 20 MHz Center 634.5 MHz 2MHz/ Span 20 MHz
REW 220 kiz TOMPVEW e s Tl
VBW 620 kHz 15.97 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 642.14 MHz
’ Offset 30.5 4B Deta 2 T1)
. 0.00 dB
g AT A T varwy P YT 9.68 MHz
/ e it s A «,\
0?1597 dém
[ f‘WM""'J M eyl
A F
s i T i T i [EurReau]
Center 647 MHz 2NHz! Span 20 MHz

Report No.: RF200325E02

Page No. 64 /189

Report Format Version: 6.1.1



BUREAU
VERITAS

64QAM

Channel: 68636

Channel: 68761

RBW 220 kHz

[T1] MP VIEW

Marker 1 [T1]

[T

RBW 220 kiz MIMPVEN  per s g
VEW 620 kHz 14.57 dBm VBW 620 kHz 15.12 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.11 MHz co.5o RETS0.5 dBm Att 40dB SWT 1ms 62961 MHz
Offset 30 5 dB Detta 2 [T1] Offset 30.5 dB Deta 2 [T1]
0.00 B 0.00 dB
. D14057 dBm 975 MHz o 14112 dBm 9.79 MHz
T

.

D2 14 57 dRr

D2 1512 dim

T

021511 d8m

, f

p | .W\NJ

495

T
Center 647 MHz

2HHZ/

I
Span 20 MHz

[EUREAU ]
VERITAS

F 2 R
495 T T T T T e 428 T T T T T T
Center 622 MHz 2MHz! Span 20 MHz Center 634.5 MHz 2HHz! Span 20 MHz
REW 220 kiz TOMPVEW e s Tl
VBW 620 kHz 15.11 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 642,11 MHz
’ Offset 30.5 4B Deta 2 T1)
0.00 B
ap =Dl 11 dem 9.75 WHz

Report No.: RF200325E02

Page No. 65/ 189

Report Format Version: 6.1.1



BUREAU
VERITAS

256QAM

Channel: 68636

/

D2 1453 dBm

|

]

-

T

021472 dRr

|

\J».MJ AR

RBW 220 kHz TMPVEW  yoery ) RBW 220 kHz MIMPVEN  per s g
VBW 620 kiz 1453 d8m VBW 620 kHz 1472 dBm
co.5. Ref505 dBm Aft 40dB SWT 1 ms B17.14 MHz co.5o RETS0.5 dBm Att 40dB SWT 1ms £29.63 MHz
Offset 305 dB Detta 2 [T1] Offset 30.5 dB Deta 2 [T1]
0.00d8 0.00 dB
ap—014053 dBm 9.72 MHz 4 D14072 dfim 9.75 MHz
[.u—w TR el 'N\

Offset 30 5 dB
ap_| D1 4055 4R

642.12 MHz
Detlta 2 [T1]
0.00 dB

T

9.73 MHz

21455dBm

, /

P

fooedid

T

495

T
Center 647 MHz

2HHZ/

I
Span 20 MHz

[EUREAU ]
VERITAS

A 2 | R
495 T T T T ] [Eureau] e ! 1 T ' ! ! ! [auniab]
Center 622 MHz 2MHz/ Span 20 MHz | vER TAS | Center 634.5 MHz. 2MHz/ Span 20 MHz [VER I TAS |
RB 220 iz TMPVEW  oert a1
VBW 620 kHz 14.55 dBm
co.5. Ref505 dBm Att 40dB SWT 1 ms

Report No.: RF200325E02

Page No. 66 /189 Report Format Version: 6.1.1



el )
& >
1528
BUREAU
VERITAS
Chain 1
Spectrum Plot of Worst Value
-26dBc Bandwidth
Channel: 68636 Channel: 68761
REW 220 kz TOMPVEW ey RBW 220 kiz MIMPVEW ey o
VEW 620 kHz 15.87 dBm VBW 620 kHz 16.52 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.16 MHz co.5 RE50.5 dBm Att 4098 SWT 1 ms £29.60 MHz
T oiset3nsds oele2[Tl T ormsetsneas Dt
o N1 47 57 dps
g L dim feTweT T e T Te At 9,66 MHz 4 - et Ber b Fa i oty 9.76 MHz
/,, e e et \ /wm it .\
D2 1587 dBr [ Dzi6#2 dEm
E A M MMWW\MW [ P ...mlwwj M
F F F R
s ! ! ! ! ! [EuREAU] s ! T ! ! T ! ! [BuREAU]
Center 622 MHzZ 2HHz! Span 20 MHz Center 634.5 MHz 2HHz! Span 20 MHz
Channel: 68886
REW 220 kiz TOMPVEW e s Tl
VBW 620 kHz 1670 dBm
cgc. RETS05 dBM Att 4005 SWT1ms 4212 MHe
Offset 30.5 dB Detta 2 [T1]
0142 70 dBm 0.00 dB
4 A e it et o i 9.63 MHz
D2 1670 dAr
g0 fdrtuilis W‘W"‘J LM\-«..M "
A F
s ! T 1 T ! [EurReau]
Center 647 MHz 2NHz! Span 20 MHz

Report No.: RF200325E02 Page No. 67 /189 Report Format Version: 6.1.1




BUREAU
VERITAS
REW 220 kz TOMPVEW ey RBW 220 kiz MIMPVEW ey o
VBW 620 kHz 16.54 dBm VBW 620 kHz 1572 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.15 MHz co.5 RE50.5 dBm Att 40 dB SWT 1 ms 629.58 MHz
’ Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
0147 54 dBm 0.00 d8 4172 0.00 d8
s S RV W O TR T 9.70 MHz g DAt dam RS N A . SV RPUPR /TR 9.76 MHz
J e 't V\ /w tpm e et qm-m\
D2 1654 dem D2 1572 dim
p W”“W’ B o m-wf] WMM
2 A f
s T T T T T [6ureau | s T T T T T T T [EuRcau]
Center 622 MHz 2 MHz/ Span 20 MHz Center 634.5 MHz 2MHz/ Span 20 MHz
REW 220 kiz TOMPVEW e s Tl
VBW 620 kHz 16.85 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 642,13 MHz
’ Offset 30.5 4B Deta 2 T1)
0142 85 dRm 0.00d8
4 fos Attt sttt 9.72 MHz
(W L g i \,\
D2 1685 dBm
oy ,Jwﬂ \%w )
E et
e
s i T T i [EurReau]
Center 647 MHz 2NHz! Span 20 MHz

Report No.: RF200325E02 Page No. 68/ 189 Report Format Version: 6.1.1



BUREAU
R

VERITAS

64

AM

Channe

I: 68636

N2 1490 dAm

, !

S

O

[T

REW 220 kz TOMPVEW ey RBW 220 kiz MIMPVEW ey o
VBW 620 kHz 14.90 dBm VBW 620 kHz 15.00 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.11 MHz co.5 RE50.5 dBm Att 40dB SWT 1ms 62961 MHz
Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
nan 0.00 dB o 0.00 dB
4o D1 40.90 dBm 975 MHz i 9.73 MHz
/VWW 5 MM\

21500 dBm

et

D21474dBm

LLF\AW

495

T
Center 647 MHz

2HHZ/

I
Span 20 MHz

[EUREAU ]
VERITAS

F e F f
495 T T T T T e 428 T T T T T T T T
Center 622 WMHz 2Nzl Span 20 MHz Center 634.5 MHz 2MHz! Span 20 MHz
RB 220 iz TOMPVEW e s Tl
VBW 620 kHz 1474 dBm
cp.5 RET505 4B Att 40dB SWT 1 ms. 64211 MHz
Offset 30 5 dB Detta 2 [T1]
0.00 dB
4o 014074 dBm 9.79 MHz
IIMW WM

Report No.: RF200325E02

Page No. 69/ 189 Report Format Version: 6.1.1



BUREAU
VERITAS

256QAM

Channel: 68636

Channel: 68761

Ref50.5 dBm

Att 40 dB

RBW 220 kHz
VEBW 620 kHz
SWT 1 ms

[T1] MP VIEW

Marker 1 [T1]
1427 dBm

Offset 30.5 dB

4 D140 27 dfr

61713 MHz
Detta 2 [T1]
0.00 B

9.75 MHz

21477 dBm

et

[

Ref 50.5 dBm

0

RBW 220 kHz
VBW 620 kHz

Aft 40 dB SWT 1 ms

[T1] WP VEEW

Offset 30.5 dB
g D14070 dRm

[T

| \

21479 dBm

Warker 1[T1]
14.79.dBm

629,64 MHz

Deta 2 [T1]
0.00 dB

9.74 MHz

Offset 30.5 dB
4o_|D140.80 dém

642.14 MHz
Detlta 2 [T1]
0.00 dB

9.73 MHz

02 1489 ARy

495

T
Center 647 MHz

2HHZ/

I
Span 20 MHz

[EUREAU ]
VERITAS

g R
495 T T T T ] [Eureau] e ! T ' ! ! ! [auniab]
Center 622 MHz 2MHz/ Span 20 MHz | vER TAS | Center 634.5 MHz. 2MHz/ Span 20 MHz [VER I TAS |
RB 220 iz TMPVEW  oert a1
VBW 620 kHz 14.69 dBm
co.5. Ref505 dBm Att 40dB SWT 1 ms

Report No.: RF200325E02

Page No. 70/ 189

Report Format Version: 6.1.1



15MHz

Channel
Number

Freq.
(MHz)

26dB DOWN BANDWIDTH (MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68661

624.5

14.47

14.43

14.47

14.55

14.52

14.55

14.49

1451

68761

634.5

14.39

14.52

14.50

14.48

14.45

14.40

14.58

14.50

68861

644.5

14.50

14.51

14.56

14.48

14.50

14.48

14.49

14.46

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68661

Channel: 68761

RBW 300 kHz

[T4] MP VIEW

RBW 300 kHz [T1] MP VEW

Marker 1 [T1] Warker 1 [T1]
VBW 1 MHz 15.20 4Bm VBW 1 MHz 16.34 aBm
cos REFE0S dBm Att 2008 SWT 1 ms. #17.27 MHz 2.5 ReT50.5 dBm Aft 4098 SWT 1 ms 82725 HHz
’ Offset 30.5 4B Detta 2 [T1] Offset 30. dB Detia 2 [T1)
0142 20 dir 0.0048 D142 34 dBr 0.00d8
v PN TR Y - 14.47 MHz YO T TS PR O e FYTPRIO 1439 MHz
/m- kot i ¥ W’\ / Mlidal s Ll “’W"\,\ﬂ“\
D2 1620 A D2 1634 dBm

|

:‘W

F F F F2
485 i i i i i 85 T T T T T [eureau]
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505 Ref 505 dBm Att 40 dB SWT 1 ms. 637.23 MHz
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02 1645 dér

|

f
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T
Span 30 MHz

Report No.: RF200325E02

Page No. 71/189

Report Format Version: 6.1.1




BUREAU
R

VERITAS

16

AM

Channel: 68661

RBW 300 khz TOMPVEW et ryp REW 300 Kz MIMPVEW oo s ry
VBW 1 MHz 17.00 dBm VBW 1 MHz 17.69 dBm
cos REFE05 dBm Att 40dB SWT1ms 61726 HHz e 5 RETS0S dBm Aft 4048 SWT 1 ms 627,22 Mtz
Offset 30.5 dB Detta 2 [T1] Offset 30.5 dB Detta 2 [T1]
D1 43 00 dBr 0.00 4B |_Df4253 dEm 0.00 dB
4 RPN TR TS 14.43 MHZ 4 sl o g i 1452 NHz
{ L e = T ww.J\ {\/ =i e \
071700 dBm T 750 dFm
e M WMW . M Dboerebypntucasbac]
F A i f
s T T T T T T [6ureau | s T T T T T T T [EuRcau]
Center 624.5 MHz 3Kz Span 30 MHz Center 634.5 MHz 3 MHzr Span 30 MHz
REW 300 kiz TIMPVEW e oy
VBW 1 MHz 17.88 dBm
co REFE0S dBm Att 2008 SWT 1 ms £37.22 MHz
’ Offset 30.5 dB Deta 2 T1)
D143 B2 dBr 0.00 4B
4 Pt b rlin fge e, 1451 WHz
/ e v ‘1'/\

17 BEdEm

: ! |

495 T T

T
Center 644.5 MHz
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VERITAS

T
3MHzZ Span 30 MHz
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BUREAU
VERITAS

64QAM

Channel: 68661

Channel: 68761

Ref50.5 dBm

Att 40 dB

REW 300 kHz
VBW 1 MHz
SWT 1 ms

[T1] MP VIEW

Marker 1 [T1]

Offset 305 dB
4 D14071 dRm

-

RBW 300 kHz [T1] MP VIEW

T

D2 1471 ARy

" Warker 1[T1]
1471 dBm VEW 1 Hz 1472 dBm
617.25 MHz 505 Ref 0.5 dBm Att 40dB SWT 1 ms 627.24 WHz
Delta 2 [T1] Offset 30.5 dB Delta 2 [T1]
0.00 B ~ 0.00 dB
TeAT IR -T2 W WMWN\ sz
D2 1472 dfr

W

[E—

-43.5

T T T
Center 624.5 MHz

T
3 NHz/ Span 30 MHz

[eureau
Center 634.5 MHz.

T
3 MHz/

! [BuREAU]
Span 30 MHz

Channel: 68861

REW 300 kHz
VBW 1 MHz

[T4] MP VIEW

<5 RefS0s dBm Att 4048 SWT 1 ms
’ Offset 30.5 4B
| Dianosda
Wv v W,\
D02 1496 dar
wW hw oo g
F A
485 . ;

T
Center 644.5 MHz

T
3MHzZ Span 30 MHz

Warker 1 [T1]
14.95 dBm
637.20 MHz
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0.00dB
14.56 MHz

[EUREAU ]
VERITAS
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BUREAU
VERITAS

256QAM

Channel: 68661

REW 300 kHz

[T1] MP VIEW

Channel: 68761

Ref50.5 dBm

VBW 1 MHz

Att 40 dB SWT 1 ms

Marker 1 [T1]

14.87 dBm

RBW 300 kHz
VBW 1 MHz

[T1] WP VEEW

Warker 1[T1]

14.96 dBm

617.21 MHz 50,5 1ET 505 dBm Att 40 dB SWT1 ms 627.25 MHz
Offset 30. 4B Deta 2 1) Offset 30.5 dB Detta 2[T1]

o 0.00 4B - 0.00 dB

sp DL 4067 dBm 14.55 MHZ e 14.48 NHZ

N2 1487 dAm

N2 14 96 dBm

) MM.W M 7

F A f
495 T T T T T T e 495 T T T T T T T T
Center 624.5 MHz 3 NHzZ! Span 30 MHz Center 634.5 MHz 3 MH2/ Span 30 MHz
REW 300 kiiz TOMPVEW e s Tl
VBW 1 MHz 15.27 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 637.23 MHz
’ Offset 30.5 4B Deta 2 T1)
- 0.00 dB
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D21527 dBm

i)

495 T T

T
Center 644.5 MHz

! [EuREAU]
3 MHz! Span 30 MHz
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N >
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Chain 1
Spectrum Plot of Worst Value
-26dBc Bandwidth
QPSK
Channel: 68661 Channel: 68761
RBVY 300 kHz TMPVEW ey REW 300 kHz MIWPVEW ooy
VBW 1 HHz 15.93 dBm VBW 1 HHz 16.05 dBm
o5 RETE0S dBm Att 4048 SWT 1 ms Gz | g RefS0SdEm Att 408 SWT1ms 6272 Wiz
T oiset3nsds oele2[Tl T orisetsnsas Dt
g L eadin /\WM'"" —_ Y e _".WMP.\ 14.52 MHZ gz 0s i [ YT LT w'\ 14.45 NHZ
D2 1503 s 021605 dim
i F A i 2
495 T T T T T 495

Center 624.5 MHz

3 NHz/

T
Span 30 MHz

[eureau
Center 634.5 MHz.

T T
3 MHz/ Span 30 MHz

[EUREAU]
VERITAS

Channel: 68861

REW 300 kHz
VBW 1 MHz

[T1] MP VIEW

T
Center 644.5 MHz

<5 RefS0s dBm Att 4048 SWT 1 ms
’ Offset 30.5 4B
D1 47 57 dBr
4 T 24, Foy Al PR
}‘ L sl LA www»L
|- D21627 dBm
) W Mum "
A A
485 . ; ; .

3MHzZ

I
Span 30 MHz

Marker 1 [T1]
16.27 dBm
637.24 MHz
Detta 2 [T1]
0.00 dB
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REW/ 300 kiz TOMPVEW ey RBW 300 kHz MIMPVEW ey o
VBW 1 Mz 1741 dBm VBW 1 Mz 1763 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.20 MHz co.5 RE50.5 dBm Att 40 dB SWT 1 ms 627.30 MHz
’ Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
D143 11 der 0.00 B D143 63 dr 0.00 dB
4 PR [ R R N N 14.55 MHz 4 A A by . 14.40 MHz
/ LA} L u \1\ /w Ao rv-vlwww\
[ D217 11 dBm D217 dEm
A F F 2
s T T T T T T [6ureau | s T T T T T T T [EuRcau]
Center 624.5 MHz 3NHz! Span 30 MHz Center 634.5 MHz 2 Mz Span 30 MHz
REW 300 kiiz TOMPVEW e s Tl
VBW 1 MHz 17.20 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 637.23 MHz
’ Offset 305 dB Deta 2 T1)
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VERITAS

64

AM

Channel: 68661

REW 300 kHz

Channel:

68761

Ref50.5 dBm Att 40 dB

VBW 1 MHz
SWT 1 ms

[T1] MP VIEW

Marker 1 [T1]

Offset 30.5 dB
4o |D14050 dRm

[

D2 14 50 ARy

N

MWM

-43.5

T T T T
Center 624.5 MHz 3 NHz/

T
Span 30 MHz

Detta 2 [T1]

[EUREAU ]
VERITAS

14,69 dBm
617.25 MHz

0.00 dB
14.49 WHz

Ref 50.5 dBm

0

Aft 40 dB

RBW 300 kHz
VBW 1 MHz
SWT 1 ms

[T1] WP VEEW

Offset 30.5 dB
1p 014085 dBm

0214 85 dBm

Center 634.5 MHz

T
3 MHz/

T
Span 30 MHz

Warker 1[T1]
14,35 dBm

627.19 MHz

Deta 2 [T1]
0.00 dB

14,58 MHz

[EUREAU]
VERITAS

Channel: 68861

Ref50.5 dBm

REW 300 kHz
VBW 1 MHz

[TIMPVEW  arker 1 1

Detlta 2 [T1]

ose Att 4048 SWT 1 ms
’ Offset 30.5 4B
| Di40sadam
N‘W
02 1484 dar

MWM%MM%J

495

T
Center 644.5 MHz 3MHzZ

I
Span 30 MHz

[EUREAU ]
VERITAS

14.84 dBm
637.24 MHz
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14.49 WHz
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BUREAU
VERITAS

256QAM

Channel: 68661

REW 300 kHz

Channel: 68761

Ref50.5 dBm

VBW 1 MHz

Att 40 dB SWT 1 ms

[T1] MP VIEW

Marker 1 [T1]
1461 dBm
617.24 MHz

Offset 30 5 dB
4 D14061 dBm

Detta 2 [T1]
0.00 B

[T

14.51 MHz

D2 1451 ARy

MMM

-43.5

T T
Center 624.5 MHz

T T T
3 NHz/

T
Span 30 MHz

[EUREAU ]
VERITAS

Ref 50.5 dBm

0

RBW 300 kHz
VBW 1 MHz

Aft 40 dB SWT 1 ms

[T1] WP VEEW

Offset 30.5 dB
1p|_D14086 dBm

[T

0214 86 dBm

Center 634.5 MHz

T
3 MHz/

T
Span 30 MHz

Warker 1[T1]
14.86 dBm

627.20 MHz

Deta 2 [T1]
0.00 dB

14.50 MHz

[EUREAU]
VERITAS

Channel: 68861

Ref50.5 dBm

0.

REW 300 kHz
VBW 1 MHz

[T4] MP VIEW

Marker 1 [T1]

At 40dB

SWT 1 ms

Offset 30.5 dB

[T

021509 dAm

WMW

\M\Ww\nwkm

495

T T
Center 644.5 MHz

3MHzZ

I
Span 30 MHz

Detlta 2 [T1]

15.09 dBm
637.25 MHz

0.00 dB
14.46 WHz

[EUREAU ]
VERITAS
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20MHz

Channel
Number

Freq.
(MHz)

26dB DOWN BANDWIDTH (MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68686

627

19.42

19.36

19.52

19.54

19.45

19.35

19.55

19.54

68761

634.5

19.36

19.48

19.49

19.57

19.45

19.45

19.54

19.60

68836

642

19.39

19.44

19.54

19.57

19.44

19.47

19.51

19.63

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68686

Channel: 68761

REW 510 kiz TMPVEW e o
VBW 1.8 MHz
cos REFE0S dBm Att 2008 SWT 1 ms.
’ Offset 305 4B Deta 2 [T1)
014335 dBm
et O e, o, fiodhs i
( W 1\
[ DZi735dEm

F2

T
Center 627 MHz

T
4 NHz

I
Span 40 MHz

RBW 510 kHz

[T1] MP VEW

17.35 dBm VB 1.8 Hz
BI728MHz | g RETSISABM Att 4008 ST ms
Offset 30.5 dB
0.0005 D143 83 4Rr
18.42 MHz /M.MM«MMMMJN\ Al a\
DZT7EGdE

T
Center 634.5 MHz

T
Span 40 MHz

Marker 1 [T1]
17.86 dBm
624.82 MHz
Detta 2 [T1]
0.00dB
19.36 MHz

[eEuREAU]
VERITAS

Channel: 68836

REW 510 kiiz TOMPVEW s ooy
VBW 1.8 MHz
505, RET50.5 dBm Att 40 dB SWT 1 ms.
Offset 305 46 Deta 2 [T1)
DT 4370 dBm
[AMFM Loty ey N, ot il )\
T 7 7Ta

T
Center 642 MHz

4 NHz/

T
Span 40 MHz

17.70 dBm
632.25 MHz

18.39 MKz

0.00dB
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E s

1528
BUREAU
VERITAS

Channel: 68686 Channel: 68761
REW 510 kiz TOMPVEW ey RBW 510 kiz MIMPVEW ey o
VEW 1.8 MHz ) 19.27 dBm VBW 1.8 MHz i 19.31 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.30 MHz co.5 RE50.5 dBm Att 40dB SWT 1ms 624.73 WHz
nPffast 300 Delta 2[T1] 00008 nPfaet 3 pdp Deta 2 [T1]
B e ﬂfntkhl,«‘lhmd\hluljlﬁl

0.00 dB
19.36 MHz . FLWOYLE L DY MM\WMM LN

[ \ / \

F F P
495 T T T T ] [Eureau] e ! 1 T ! ! ! ! [eurean]
Center 627 MHz 4 MHz/ Span 40 MHz Center 634.5 MHz. 4 MHz/ Span 40 MHz [VER I TAS |
RB 510 iz TMPVEW  oert a1
VBW 1.8 Mz 19.38 dBm
cpo RETS05 aEm Att 40 4B SWT1ms £32.23 MHz
ot 205 Detta 2 [T1]

. Pt bt st o, s

{ \ 19.44 WHz

D2 1030 ds,

495

T 1 [EUREAU ]
Center 642 MHz 4 NHz! Span 40 MHz
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64

AM

Channel: 68686

Channel: 68761

Ref50.5 dBm

RBW 510 kHz
VEBW 1.8 MHz

Att 40 dB SWT 1 ms

MIMPVEW  yaner 1 1)

15.75 dBm

Offset 30.5 dB
| D14175dRm

617.22 MHz
Detta 2 [T1]
0.00 B

19.52 MHz

[ D21575dRm

, #

W

RBW 510 kHz
VBW 1.8 MHz

[T1] MP VIEW

Warker 1[T1]

1601 dBm
e 5 RETS0S dBm Att 408 SWT1ms 2672 Hite
Offset 30.5 dB Deta 2 [T1]
0.00 8
420
g ez oL b TR P pwnes 19.48 HHz
e

|D21601 dEm

W

[

| D21579dBm

, |

memww

495

T
Center 642 MHz

4 NHz!

! [EuREAU]
Span 40 WHz

F P F P
s ! ! ! T T [EurREAU| el T T T T T T T [EuREAU]
Center 627 MHz 4NHz! Span 40 MHz Center 634.5 MHz 4 MHz/ Span 40 MHz
RB 510 iz TOMPVEW e s Tl
VBW 1.8 Mz 1579 dBm
cgc. RETS05 dBM Att 4005 SWT1ms 53216 MHe
Offset 30 5 dB Detta 2 [T1]
B 0.00 dB
N 19.54 MHz
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R

VERITAS

256QAM

Channel: 68686

REW 510 kiz TOMPVEW ey RBW 510 kiz MIMPVEW ey o
VBW 1.8 Mz 16.24 dBm VBW 1.8 MHz 16.45 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. 617.23 MHz co.5 RE50.5 dBm Att 40 dB SWT 1 ms 624.68 MHzZ
Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
0.00 B 0.00 dB
D142 24 4B, D14215
. - T TV 19.54 MHZ . e ) S e 19.57 NHz
/wm r - .\ pneheor el -\
02 16 24 der 0216 15 dBe

, |

MW

[EUREAU ]
VERITAS

F F Fp
-49.5 T T T T T e 495 T T T T [Burcau]
Center 627 MHz 4 MHZ/ Span 40 MHz Center 634.5 MHz 4 MHz! Span 40 MHz
RB 510 iz TOMPVEW e s Tl
VBW 1.8 Mz 15.85 dBm
cgc. RETS05 dBM Att 4005 SWT1ms 3215 MHe
Offset 30 5 dB Detta 2 [T1]
0.00 dB
g Ao { X T -t \ 19.57 MHz
0?1598 dRm
A A
<95 ; : : i3
Center 642 MHz 4 NHz! Span &) MHz
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Chain 1

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68686

T
Center 642 MHz

4 NHz!

I
Span 40 WHz

[EUREAU ]
VERITAS

REW 510 kiz TOMPVEW ey RBW 510 kiz MIMPVEW ey o
VBW 1.8 Mz 1774 dBm VBW 1.8 MHz 1748 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.27 MHz 0.5 Ref 0.5 dBm Att 40 dB SWT 1 ms £24.76 MHz
i Uﬂga(iﬂ’iERdE Delta 2 [T1] Offset 30.5 dB Delta 2 [T1]
D143 74 dBm 0.00 B 4312 dBm 0.00 dB
s /AWMWWH\,{\A skl gy 19.45 MHz 4 /AMM f81 b, ey r\\ 19.45 MHz
7 ZdEm DZ 17 16 dEm
2 P
435 i i T T T e 495 T T T T T T [BUrReaU]
Center 627 MHz 4 MHZ/ Span 40 MHz Center 634.5 MHz 4 MHz! Span 40 MHz
REW 510 kiiz TOMPVEW e s Tl
VBW 1.8 Mz 17.61 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 632.31 MHz
’ Offset 305 dB Deta 2 T1)
D1435] dar 0.00 dB
. A gl b S L, A W.L\ 19.44 WHz
[DZI7FIdEm
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BUREAU
VERITAS
Channel: 68686 Channel: 68761
REW 510 kiz TOMPVEW ey RBW 510 kiz MIMPVEW ey o
VEW 1.8 MHz 19.16 dBm VBW 1.8 MHz 19.23 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. 617.26 MHz co.5 RE50.5 dBm Att 40 dB SWT 1 ms 624.75 MHz
= 0508 Detta 2 [T1] = Detta 2 [T1]
0t 205 oo g5 | nomsase sonas
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X "
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Center 627 MHz & NHz! Span 40 MHz Center 634.5 MHz 4 MHz/ Span 40 MHz
REW 510 kiiz TOMPVEW e s Tl
VBW 1.8 Mz 16.54 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 632.26 MHz
’ Offset 30.5 4B Deta 2 T1)
| D14294dBm 0.00d8
. /Mmm.. R P T WP PP ,‘.",«1\ 19.47 WHz
02 16 04 dér
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Center 642 MHz 4 NHz! Span 40 MHz
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REW 510 kiz TOMPVEW ey RBW 510 kiz MIMPVEW ey o
VBW 1.8 MHz 15.85 dBm VBW 1.8 MHz 15.91 dBm
cg.c RETE08 dBm Att 40dB SWT1ms £17.20 MHz <5 Ref 505 dBm Att 40dB SWT 1 ms 62470 HHz
Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
D14185d8m 2.00 48 |_D14191 dBm 0.00 48
s v T e v \ 19.55 MHz . P s . T el \ 19.54 Hz
[ 15 65 die 021501 s
F 3 F2
s T T T T T [eureau s T T T T T [BuReaU ]
Center 627 MHz 4 MHZ/ Span 40 MHz Center 634.5 MHz 4 MHz! Span 40 MHz
REW 510 kiiz TOMPVEW e s Tl
VBW 1.8 Mz 15,64 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 632.22 MHz
’ Offset 30.5 4B Deta 2 T1)
P 0.00 dB
g0 L e dim T — 7 18.51 MHz
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F e
s i T T i [EurReau]
Center 642 MHz 4 NHz! Span 40 WHz
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J838

BUREAU
VERITAS

256QAM

Channel: 68686

RBW 510 kHz

Channel: 68761

VEBW 1.8 MHz

[T1] MP VIEW

Marker 1 [T1]

RBW 510 kiz MIMPVEW ey o
16.13 dBm VEW 1.8 1z 16.10 dBm
cg.c RETE08 dBm Att 40dB SWT 1 ms. £17.24 MHz co.5o RETS0.5 dBm Att 40dB SWT 1ms £24.69 MHz
Offset 30 5 dB Detta 2 [T1] Offset 30.5 dB Deta 2 [T1]
D14213dBm 0.00 d8 D14210 dBm 0.00 d8
s /"wnwh PP ———— \ 19.54 MHz . Ty P 19,60 MHz

[ ]

N2 16 13 d8r

21610 dBm

, f

W

g R
495 T T T T T e 428 T T T T T T T
Center 627 MHz & NHz! Span 40 MHz Center 634.5 MHz 4 MHz/ Span 40 MHz
REW 510 kiiz TOMPVEW e s Tl
VBW 1.8 Mz 15.55 dBm
cp.5 RET505 4B Att 40 dB SWT 1 ms. 632.18 MHz
’ Offset 30.5 4B Deta 2 T1)
0.00 dB
o | D14156dAm f P S e s 19.63 MHz
|-D21556dBm
F A
88 T i i i [cureau]
Center 642 MHz 4 NHz! Span 40 WHz
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CA Contiguous

15MHz+20MHz

Channel
Number

26dB DOWN BANDWIDTH (MHz)

Freq.
(MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68661+68836

624.5+642

34.96

34.94

35.05

35.15

34.93

34.98

35.08

34.96

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

16QAM

Channel: 68661+68836

Channel: 68661+68836

RBW 750 kHz
VBW 2.2 MHz

[T4] MP VIEW

Warker 1 [T1]

RBW 750 kHz
VBW 2.2 MHz
SWT 1 ms

[T1] WP VEW

Att 40 dB

RN v »"M..AA.MV L b T

T

17.32 4Bm
cg.c. Rer505 dBm Alt 40dB SWT 1 ms #16.86 MHz co.5. BT S05 dBm
’ Offset 30.5 dB Detta 2 [T1] Offset 30.5 dB
014332 dBm 0.00 48 D14365 dBm
Pt gy, b ool 34.98 MHz
V\ [Wﬂ’ww e m-v..)\
[ DZ1732dBm T 1 dFr

Center 634.5 MHz

T T T
7 NHz!

Span 70 MHz

U

Center 634.5 MHz

T T
7 MHz/ Span 70 MHz

Warker 1 [T1]
17.65dBm
616.88 MHz
Deta 2 [T1]
0.00dB
34.84 NHz

[BuREAU]
VERITAS

64QAM

256QAM

Channel: 68661+68836

Channel: 68661+68836

RBW 750 kHz.
VBW 2.2 MHz

[T1] MP VIEW

Marker 1 [T1]

15.55 dBm

REBW 750 kHz.
VBW 2.2 MHz

[T1] MP VEW

505, RET50.5 dBm Alt 40 dB SWT 1 ms 616.79 MHz 505, R 505 dBm Att 40 dB SWT 1 ms
Offset 30.5 B Defta 2[T1] Offset 30.5 B
0.00 4B D142
D14155dBm - 35.05 MHz — e
\ M,\\ 4 \ [JMMMM‘M\
| D21555dBm D?16 1A dBm

T
Center 634.5 MHz

7 NHz/

T
Span 70 MHz

T
Center 634.5 MHz

T
Span 70 MHz

Warker 1[T1]
16.18 4Bm
£16.79 MHz
Deta 2 [T1]
0.00 4B
35.15 MHz
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BT
SV

EAU

<|m|
mic
:n,l'

Chain 1

ITAS

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

16QAM

Channel: 68661+68836

REW 750 kiiz TOMEVEW ey REW 750 kiiz WIWPVEN ey o
VBW 2.2 HiHz 1748 dBm VBW 2.2 MHz 17.96 dBm
505, RET50.5 dBm Aft 40 dB SWT1ms £16.88 MHz 505, REF50.5 dBm Att 40 6B SWT 1ms 516.83 MHz
Offset 30.5 dB Defta 2 [T1] Offset 30.5 dB Detta 2 [T1]
D143 18 dBm 0.00d8 | _D14385 dBm 0.00dB
" Aty o, - il 34.93 MHz 4 bl o e, 34.98 NHz
w\ ];w AT 'y m\ T

|

i

02 17 1A dRm

T T UEdET

|

F A A
485 T T T T T T 95 T T T T T T [BurREAU |
Center 634.5 MHz 7 MHz! Span 70 MHz  IEEGENENSE Center 634.5 MHz 7 Wz Span 70 MHz
Channel: 68661+68836 Channel: 68661+68836
REW 750 kiiz TOMPVEW e RBW 750 kiz IWPVEW ey o
VEW 2.2 MHz ) 15.35 dBm VBW 2.2 WMHz . 16.38 dBm
cg.c RET505 dBm Att 405 SWT 1 ms. 616.76 MHz <5 RETS0.5 dBm Aft 4008 SWT 1 ms £16.91 MHz
T ommsetanzas Dete2[Tl T ormsetznzas petazlm e
| BLEeidin m ..\ 35.08 MHZ Y — TET I | W\ 34.96 MHz
0215 35 dar ! D216 38 dfm i

T T
Center 634.5 MHz

7 NHz/

T [EuREAu ] T T
Span 70 WHz

T
Center 634.5 MHz

T
7 MHz/

T
Span 70 MHz

euREAU]
VERITAS
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CA-NC Non-Contiguous

15MHz+15MHz

26dB DOWN BANDWIDTH (MHz)

Channel Freq.

Chain0

Number (MHz)

CcCo

CcC1

QPSK | 16QAM

64QAM

256QAM| QPSK | 16QAM | 64QAM |256QAM

68661+68861| 624.5+644.5 14.45 14.47

14.50

14.49 14.46 14.46 14.55 14.48

Channel Freq.

CCO+CC1 Total

Number

(MHz) QPSK

16QAM 64QAM 256QAM

68661+68861| 624.5+644.5 28.91

28.93 29.05 28.97

Chain O

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68661+68861

Channel: 68661+68861

RBW 300 kHz [T1] MP VIEW

Marker 1 [T1]
VBW 1 MHz 1322 4Bm
505 Ref 505 dBm At 40 dB SWT 1 ms. 617.29 MHz
Offset 30 £ dB Detta 2 [T1]
0.00 4B
fiag 14.45 Wz

F F

T T
Center 624 5 MHz 2HHz! Span 20 MHz

RBW 300 kHz
VBW 1 MHz

M1 MP VEW Marker 1 [T1]

8 12.96 dBm
505 R 05 dBm Att 40 dB SWT 1 ms B37.25 MHz
Offset 30.F dB Deta 2 [T1]
0.00 4B
P 14.46 MHz
D21295

g,

F F

T T T
Center 644.5 WHz 2 MHz/ Span 20 MHz

AM

Channel: 68661+68861

Channel: 68661+68861

REW 300 kHz [T1] MP VIEW

Marker 1 [T1]

RBW 300 kHz
VBW 1 MHz

IWPVEW ey o

VEBW 1 Wiz 1457 dBm 1461 dBm
co.5. Ref505 dBm Aft 40 dB SWT 1 ms 617,25 Hz . RefS0.5 dBm Att 4008 SWT 1 ms 63724 NHz
T ommsetaokas Deta 2 [T1) Offset 30. dB Deta 2[T1]

0.00 dB 0.00dB
D14057 B.MWW 14.47 MHz D14061 MWWMMMMM 14.46 MHz
D214 57 gh D214 61 r
F P y F F
495 T T T T T T mm.’ 495 T T T T T T mm]’
Center 624.5 MHz 2NHzZ/ Span 20 MHz Center 644.5 MHz 2MHz/ Span 20 MHz
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TS UZHFr

14.50 MHz

e RMWW%MMMMWWW

|

L.

D211.45

o] )
S )
1878
640QAM
Channel: 68661+68861 Channel: 68661+68861
REWY 300 kHz [T1] MP VIEW Marker 1 [T1] RBW 300 kHz [T1] MP VEW Warker 1 [T1]
VBW 1 MH. VBW 1 MH. 5
505 ReFE0S dBm Att 40 dB SwTims 5117'33:‘?:: 505 Re S0 dBm Att 40 dB SWTims 51317';] :&2
T omsetz:fe Deta2[T1] T omsetafae Deta2[T1]
0.00dB 0.00dB
4. hMHz

[

i i i FR
s ! ! ! ! ! [eureav] oS ! ! ! ' ! [eureav]
Center 624.5 MHz 2MHz! Span 20 MHz Center 6445 MHz 2MHz/ Span 20 MHz
Channel: 68661+68861 Channel: 68661+68861
RB\"I 300 kHz [T1] MP VIEW Warker 1 [T1] RB‘-'-U 300 kHz [T1] MP VEW Warker 1 [T1]
VBW 1 MHz 12.09 dBm VBW 1 MHz 1173 dBm
505+ Ref 50.5 dBm Aft 40 dB SWT 1 ms. 817.23 MHz 505 Ref 50.5 dBm Att 40 0B SWT 1 ms 63723 WHz
Offset 30F dB Detta 2 [T1) Offset 30.F dB Detta 2 [T1]
0.00 4B 0.00 dB
4 14.49 MHz 4 14.48 MHz
: bm..** L L [ e WMWMMMWMW
) 02 1200 4br } D21173 dfm
i Fp i F
e ! ! ! ! ! ! [eureau] e ! ! ! ! ! [eureav]
Center 624.5 MHz 2NMHz Span 20 MHz Center 44.5 MHz 2 MHz! Span 20 MHz
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15MHz+15MHz

Channel
Number

Freq.
(MHz)

26dB DOWN BANDWIDTH (MHz)

Chainl

CCo

CcC1

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68661+68861

624.5+644.5

14.42

14.41

14.50

14.47

14.48

14.45

14.52

14.52

Channel
Number

Freq.
(MHz)

CCO+CC1 Total

QPSK

16QAM

64QAM

256QAM

68661+68861

624.5+644.5

28.90

28.86

29.02

28.99

Chain 1

Spectrum Plot of Worst Value

-26dBc Bandwidth

QPSK

Channel: 68661+68861

Channel: 68661+68861

RBW 300 kHz
VBW 1 MHz

TUMPVIEW  yarker1 1]

505+ Ref 50.5 dBm Att 40 dB SWT 1 ms
Offset 30.% dB Delta 2 [T1]
s
[ D212 21 dfm
I AT e
F Fg
-4895 T I

T
Center 624.5 MHz

2HHz!

T
Span 20 MHz

REW 300 kHz.
VBW 1 MHz

[T1] MP VEW Warker 1[T1]

13.21d8m B 12.70 dBm
617.30 MHz 505 Rl 505 dBm Att 40 dB SWT 1 ms 637.23 MHz
Offset 30.5 dB Detta 2 [T1]
0.00dB 0.00dB
14.42 WHz e 14.48 NHz
| D21270gkm
F F
495 ;

T
Center 644.5 Mz

T
2 MHz/

! [BuREAU]
Span 20 MHz

AM

Channel: 68661+68861

Channel: 68661+68861

REW 300 kHz
VBW 1 MHz

[TIMPVEW  arker 1 1

<5 RefS0s dBm Att 4048 SWT 1 ms
’ Offset 30 dB Deta 2 T1)
— IWMWMW
[ D21431 dbm

F FR

T
Center 624.5 MHz 2HHZ/ Span 20 MHz

sssssss

REW 300 kHz
VBW 1 MHz

[P VEW Marker 1 [T1]

1431 dBm B 13.82 dBm
#17.29 MHz 9.5 RET50.5 aBm Att 40dB SWT 1 ms 837.23 MHz
Offset 30 dB Delta 2T1]
0.00dB 0.00 dB
14.41 MHz D1398) P\MAWMW 14.45 MHz
no1

F

T
Center 644.5 MHz

T T
2MHZ Span 20 MHz
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B0
SVL

X

EAU

ITAS

|
c
:n,l

<

Channel: 68661+68861 Channel: 68661+68861
REW 300 kiiz TOMPVEN ey RBW 300 kiiz WWPVER ey o
VBW 1 MHz 11,68 dBm VBW 1 MHz 1139 dBm
s BETE05 dBm Alt 40 dB SWT1ms £17.24 MHz c0.5.Ref505 dBm Att 40 dB SWT 1 ms 83721 MHz
Offset 0.5 4B Deta 2 [T1] Offset 30 0B Deta 2 [T1]
0.00 B 0.00 dB
14.50 MHz 14.52 NHz
. N P T I P YRR T TR B R‘WWMMMMMW
P EGEEE r |- D211304Rm
i i i 2
s ! ! ! ! ! ! [eureav] oS ! ! ! ' ! ! [eureav]
Center 624.5 MHz 2 MHz! Span 20 MHz Center 644.5 MHz 2 MHz! Span 20 MHz
Channel: 68661+68861 Channel: 68661+68861
REW 300 kiiz TOMPVEW ey o RBW 300 kz MIMPVEW ey o
VBW 1 MHz 11,84 dBm VBW 1 MHz 11,65 dBm
cgc. RETS05 dBM Att 4005 SWT 1 ms 617.23 MHz co.5. RETSL5 dBm Aft 4098 SWT 1 ms 83721 NHz
T ommsetofas Deta 2 [T1) T ormsetaofae Deta 2 [T1]
0.00 B 0.00 4B
4 14.47 WHz 4 14.52 MHz
I ey e T e - H N i
L |-D21isadem L Lmuisnde
7 i 7 M
i Fp i Fp
e ! ! ! ! ! ! [eureau] e ! ! ! ! ! ! [eureav]
Center 624.5 MHz 2NHz! Span 20 MHz Center 6445 MHz 2MHzr Span 20 MHz
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4.4.5
Single Carrier

5SMHz

Test Results (Occupied Bandwidth)

Channel
Number

Freq.

OCP 99 BAND WIDTH (MHz)

Chainl

Chain0

(MHz)

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68611

619.5

4.50

4.49

4.52

4.50

4.50

4.50

4.50

451

68761

634.5

4.50

4.49

451

4.50

451

4.50

4.50

4.50

68911

649.5

4.49

4.47

4.50

4.50

4.50

4.49

4.51

4.50

Chain O

Spectrum Plot of Worst Value

Occupied Bandwidth

QPSK

Channel: 68611

Channel: 68761

RBW 100 kHz

[T1] AP VIEW

Marker 1 [T1]

RBW 100 kHz

[T1] AP VIEW

Marker 1 [T1]

WEW 300 kHz £1.71 dBm VBW 200 kHz 4248 dBm
cg.c FET5059Bm Att 40dB SWT & ms 62118 MHz LT Att 40 dB SWT & ms §36.23 Wz
Offset 30.5 dB 1 oBw 4.50 MHz Offset 305 08 1 oBw 450 MHz
Temp 1[T1 0BW] 2 Temp 1[T1 0BW]
T1 5 " bk 2 36.54 dBm Tl A P S 'Jw - 36.52 dBm
(G A i 617.25 MHz ™~ - 632.24 WHz
Temp 2[T1 0BW] Temp 2[T1 OBW]
36.15 dBm 37.70 dBm
J L 621.75 MHz ; \ 636.74 MHz
-1 } l ) ‘
E ...A.mwﬂ M“!\lnl " . AI*JH Wﬂu
AR i il T
85 T T T T T T T 88 T T T T T T
Center 619.5 MHz 1 MHZ/ Span 10 MHz Center 634.5 MHz 1 WHz! Span 10 MHz

. _ Ref50.5dBm Att

40dB

REW 100 kHz
WBW 300 kHz
SWTSms

[T1] AP VIEW

Offset 30.5 B
T

1

T2

oBwW

P bt 4
ry‘w|w'r° Tl WM’"MVT

J

\

f

| !

|

L ——

-1
b bt mM
b

T
Center 649.5 MHz

Marker 1 [T1]
64965 MHz
Temp 1[T1 0BW]

647.25 MHz
Temp 2[T1 0BW]

651.74 MHz

42.230dBm
4.48 MHz

37.75 dBm

37.27 dBm
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Channel: 68611 Channel: 68761
RBW 100 kHz WIAPVEW e oy RBW 100 kHz IAPVEN et
WBW 300 kHz £1.24 dBm VBW 300 kiiz 4144 98m
5.5 RE150.5 dBm Att 40 dB SWT 5 ms 618,64 MHz 505 RET50.5 dBm Att 40 dB SWT & ms £32.62 MHz
Offset 30.5 dB 1 08w 4.49 Mz Offset 30.5dB 1 oBwW 4.49 MHz
Temp 1[T1 0BW] Temp 1[T1 0BW]
n B T2 37.08 dBm T 3 T2 35,67 dBm
T L e L 61725 MHz AT L s 632.25 MHz
Temp 2 [T1 OBW] Temp 2[T1 OBW]
37.02dBm 35.97 dBm
ﬂ \ 621.74 MHz ﬂ \ 636.74 MHz
1 J{ \\ 4 l \]
] = ,4 |
N — o ,ZD,MM:MM
4957 T T T T T T T [EuREAU | 495 T T T T
Center 619.5 MHz 1 MHzi Span 10 MHz Center 634.5 WHz 1 NHz! Span 10 MHz
Channel: 68911
RBW 100 kHz WIAPVEW e oy
WBW 300 kHz £1.026Bm
_ Ref505dBm Att 40 dB SWT 5 ms 549.04 WHz
Offset 30.5 dB 0BW 4.47 MHz
! Temp 171 0BW]
s B ¢ 12 34.94 Bm
647.26 MHz
Temp 2 [T1 0BW]
36.35 dBm
651.73 MHz

[

\

)

-49.5-| T T
Center 649.5 MHz

I
Span 10 MHz

[EuREAU]
VERITAS
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64QAM

Channel: 68611

Channel: 68761

RBW 100 kHz
WEBW 300 kHz
gpo RefS05dBm Att 40dB SWT 5 ms

[T1] AP VIEW

Offset 30.5 6B 1

-49.5-]

T T
Center 619.5 MHz 1 MHz/

T
Span 10 MHz

Marker 1 [T1]

RBW 100 kHz
WBW 300 kHz

MIAPVEW  orer 1 1]

41.01dBm 3 40.98 dBm
G2153MHz | g5 RFS05dBm Att 40 dB SWT & ms 636.54 MHz
0BW 4,52 MHz Offset 30.5 08 | 08w 4.51 WHz
Temp 1[T1 0BIA) Temp 1[T1 0B
34.89 dBm 1 ¥T2 35,69 dBm
617.24 MHz 632.25 MHz
Temp 2 [T1 OBW] Temp 2 [T1 OBW]
36.19 dBm 35,65 dBm
621.76 MHz A \ 636.76 MHz
[l Py PRI
495 ;

[EuREAU | !
Center 634.5 MHz

1 NHz/

Channel: 68911

RBW 100 kHz
WBW 300 kHz
SWTSms

Ref 50.5 dBm Aft 40dB

[T1] AP VIEW

Offset 30.5 B
1

-49.5-|

T T T
Center 649.5 MHz

I
Span 10 MHz

Marker 1 [T1]
39.28 dBm
648,47 MHz
0BW 4.50 MHz
Temp 1[T1 0BW]
3402 6Bm
647.25 MHz
Temp 2 [T1 0BW]
33.06 dBm
651.75 MHz

[EuREAU]
VERITAS
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256QAM
Channel: 68611 Channel: 68761

RBW 100 kHz WIAPVEW e oy RBW 100 kHz IAPVEN et

WBW 300 kHz 39,30 dBm VBW 300 kiiz 30,55 dam

5.5 RE150.5 dBm Att 40 dB SWT 5 ms 617,24 WMHz 505 RET50.5 dBm Att 40 dB SWT & ms 636.16 MHz

- Offset 30.5 B oBw 4.50 MHz - Offset 30.5dB oBwW 4.50 MHz
1 Temp 1[T1 0BW] 1 Temp 1[T1 0BW]

T 3523 dBm T T 36,82 dBm

S 617.25 MHz 632.25 MHz
Temp 2 [T1 OBW] Temp 2 [T1 OBW]

3434 dBm 35,61 dBm

I l‘ 621.75 MHz ( \ 636.75 MHz

4957 T T T T T T T [EuREAU | 495 T T T T
Center 619.5 MHz 1 MHzi Span 10 MHz Center 634.5 WHz 1 NHz! Span 10 MHz
Channel: 68911
RBW 100 kHz TOAPVEW e )
WEW 300 kHz 39.02 dBm
Ref50.5 dBm Att 40dB SWT & ms 647.51 HHz
Offsot 305 0B oBW 4.50 MHz
1 Temp 1 [T1 0BW]
s 24.84 dBm
647.25 MHz
Temp 2[T1 0BW]
35.05 dBm
651.75 MHz

20|

-49.5-| T T T

T T [EuREAL |
Center 649.5 MHz 1 MHz/ Span 10 MHz
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\
\
\

l
C—

J

I

1

J

\

|

|

el L
Al ST

T
Span 10 MHz

~ )
| A
JB28
BUREAU
Chain 1
Spectrum Plot of Worst Value
Occupied Bandwidth
Channel: 68611 Channel: 68761
RBW 100 kHz MAPVEW  yonciioy RBIW 100 kiz MIAPVEW o iorg
VEW 300 kHz . £2.11 dBm VEW 300 kHZ ) 4297 &Bm
cs_ RETS0S B Att 40dB SWTEms @123z | gpg. RefSUSdEM At 4048 SWTEms 696,23 WHz
N Offsel 30.5 dB 1 0BW asomHz | Offset 30.5 68 1 0B 4.51 WHz
2 Temp 1 [T1 0BW) . - Temp 1 [T1 0BV
T, a PRPPIO. i 36.48 dBm e 5 L, vy kS 37.81 dBm
Yo i - 617.25 HHz R e i i 63224 MHz
Temp 2 [T1 0BW] Temp 2 [T1 0BW]
38,05 GBm 37.47 @B
621.75 MHz \ 636.75 WHz

B ! ' T T T T ] [Eureav] 1
Center 619.5 MHz 1 MHzi Span 10 MHz Center 634.5 WHz 1 NHz!
REW 100 kHz WIAPVEW e oy
WBW 300 kHz 4212 dBm
co.c RET50.5 dBm Att 40 dB SWTSms 65122 iz
Offset 30.5 dB 1 0BW 4.50 MHz
2 Temp 1[T1 0BW]
4 Tl o, s g 36.50 dBm
- 647.25 MHz
Temp 2[T1 0BW]
37.85 dBm
’ \ 651.75 MHz
1 ({ \
4 f ]
20 bt ..AM % g
y e &
8 ! ! ! J J T J [cuncAu]
Center 648.5 MHz 1 MHz Span 10 MHz
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16QAM

Channel: 68761

! \

f \

| | \

J |

\M’M. o
et

e

-49.5-| T T T

T
Center 649.5 MHz 1 MHz/

! [BurEAU]
Span 10 MHz

Channel: 68611
RBW 100 kHz WIAPVEW e oy RBW 100 kHz IAPVEN et

WBW 300 kHz £1.21dBm VBW 300 kiiz 4135 dBm

5.5 RE150.5 dBm Att 40 dB SWT 5 ms £19.05 MHz 505 RET50.5 dBm Att 40 dB SWT & ms 634.06 WHz

Offset30.5d8 1 oBw 4.50 MHz Offset 30508 1 oBw 450 MHz

Temp 1[T1 0BW] Temp 1[T1 0BW]
T2 35.76 dBm T4 PO T2 35,87 dBm
e 617.24 HHz T e e 63224 MHz
Temp 2 [T1 OBW] Temp 2[T1 OBW]
3653 dBm 36.74 dBm
\ 621.74 MHz [ \ 636.74 MHz
| \\ | ({ H\
,zu,M!W E gl
4957 T T T T T T T [EuREAU | 495 T T T T
Center 619.5 MHz 1 MHzi Span 10 MHz Center 634.5 WHz 1 NHz! Span 10 MHz
Channel: 68911
RBW 100 kHz WIAPVEW e oy
WBW 300 kHz £1.236Bm
_ Ref505dBm Att 40 dB SWTSms 549.04 MHzZ
Offset 30.5 dB 1 0BW 4.48 MHz.
Temp 1[T1 0BW]
s Ty ", T2 27.04 dBm
TS A ey W 647.25 MHz
Temp 2 [T1 0BW]

36.34 dBm
651.74 MHz

Report No.: RF200325E02

Page No. 98/ 189

Report Format Version: 6.1.1



REW 100 kHz WIAPVEW e oy REW 100 4z IAPVEN et
WBW 300 kHz £0.41 dBm VBW 300 kiiz 40.00 dBm
5.5 RE150.5 dBm Att 40 dB SWT 5 ms G2150MHz | g5 ReFS05dBm Att 40 dB SWT & ms 636,58 MHz
- Offset 30.5 dB oBW 4.50 MHz - Offset 305 dB oBW 4.50 MHz
1 Temp 1[T1 0BW] 1 Temp 1[T1 0BW]
3418 dBm 33.59 dBm
- 617.25 HHz m 63225 MHz
Temp 2 [T1 OBW] Temp 2 [T1 OBW]
3671 dBm 35.24 dBm
621.75 MHz I ‘ 636.75 MHz

R
| b WVJ

T
T i

-49.5-] T T T T
Center 619.5 MHz 1 MHz/

T
Span 10 MHz

[EUREAU]
VERITAS

-49.5

T
Center 634.5 WHz

1 NHz/

Channel: 68911

RBW 100 kHz TOAPVEW e )
WBW 300 kHz 29,69 dBm
_ Ref50.5dBm Att 40dB SWT & ms 649.75 MHZ
Offect 305 dB 0BW 451 MHz
1 Temp 1[T1 0BW]
32.99 dBm
647.25 MHz

-49.5-| T T T
Center 649.5 MHz

I
Span 10 MHz

Temp 2[T1 0BW]

651.76 MHz

[EuREAU]
VERITAS

33.52dBm
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256QAM

Channel: 68761

Channel: 68611
RBW 100 kHz WIAPVEW e oy RBW 100 kHz IAPVEN et

WBW 300 kHz 39,25 dBm VBW 300 kiiz 30,42 dBm
5.5 RE150.5 dBm Att 40 dB SWT 5 ms 62116 MHz 505 RET50.5 dBm Att 40 dB SWT & ms 632,33 MHz
- Offset 30.5 B oBw 451 MHz - Offset 30.5dB oBwW 4.50 MHz

1 Temp 1[T1 0BW] 1 Temp 1[T1 0BW]
1 35.50 dBm 1 2 35,85 dBm
5 617.25 MHz 632.25 MHz

Temp 2 [T1 OBW] Temp 2 [T1 OBW]
3475 dBm 35.55 dBm
} \ 621.76 MHz / \ 636.75 MHz

\
\
|

Wizl

-49.5-|

Center 649.5 MHz

! [BurEAU]
Span 10 MHz

4957 T T T T T T T [EuREAU | 495 T T T T
Center 619.5 MHz 1 MHzi Span 10 MHz Center 634.5 WHz 1 NHz! Span 10 MHz
RBW 100 kHz TOAPVEW e )
WEW 300 kHz 39,25 dBm
Ref50.5 dBm Att 40dB SWT & ms 647.31 WHz
Offect 305 dB oBW 4.50 MHz
1 Temp 1[T1 0BW]
s T 2488 dBm
iz 647.25 MHz
Temp 2 [T1 0BW]
33,65 dBm
651.75 MHz
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N7
e (‘9
) w
> >

1828

BUREAU
VERITAS

10MHz

Channel Freq.

OCP 99 BAND WIDTH (MHz)

Number

(MHz)

Chain0

Chainl

QPSK

16QAM

64QAM

256QAM

QPSK

16QAM

64QAM

256QAM

68636

622

9.02

9.04

9.02

9.00

9.02

9.06

9.04

9.00

68761

634.5

9.02

9.02

9.04

9.00

9.00

9.02

9.02

9.00

68886

647

8.98

9.04

9.02

8.98

9.02

9.04

9.02

9.00

Chain O

Spectrum Plot of Worst Value

Occupied Bandwidth

QPSK

Channel: 68636

Channel: 68761

REW 220 khz TIAPVEW oo REW 220 kiz MIAPVEW oy

VEW 620 Kz 2.80 dBm VB 620 kHz 4229 8m

op 5. RETE0S cBm Att 4008 SWT1ms G190e Mz | g, REFSOSAEM At 4048 SWT 1 ms 53720 MHx

o Offset 30.5 8 1 0BW 9oz | T | offset30508 1 oBw 9.02 WHz
2 Temp 1[T10BW] ) Temp 171 08VY]

T i e U 1, P Aimir 37.703Bm P T e A et g i A 37.61 dBm

817,48 WHz 52998 Hz
Temp 211 0BW] Temp 2 T1 0BW]

38.50 Bm 3774 8m

535,00 WHz

/

626.50 MHz I

\
\

\
T

|

1 !
|
!

|
\

\

:1M

[——

M

T T
Center 647 MHz 2MHzi

T
Span 20 MHz

T T T [euneaul T T T [suREAu ]
Center 622 MHz 2MHzZ! Span 20 MHz Center 634.5 MHz 2ZHHzZ! Span 20 MHz
Channel: 68886
RAW 220 kHz TIAPVEW et
VB 620 kiHz £3.104Bm
co.c. RETS0.508M Att 40 0B SWT1ms 544.04 MHzZ
Offset 30.5 0B 1 oBW 8.98 MHz
Temp 1[T1 OBW]
T‘IAMMV‘JT{IWMIWLVMN“MA VY 02 37.67 dBm
642,50 MHz
f &\ Temp 2[T1 0BW]
37.37 6Bm
651.48 MHz
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16QAM

Channel: 68636 Channel: 68761

RBW 220 kHz MAPVEW  yonciioy RBIW 220 kiz MIAPVEW o iorg

VBV 620 kHz 43.01dBm VBW 620 kHz 425948

cs_ RETS0S B Att 40dB SWT 1 ms 2316 Mz | gy REFSOSEEM Att 40dB SWT 1 ms 635.60 WHz

7 Offset 30508 1 oBw s0emiz | Offset 30.5 8 1 o8 9.02 WHz
2 Temp 1 [T1 0BW] Temp 1 [T1 0BW]

o v i 37.856Bm T WSROI N L 37.31 dBm

617.46 HHz AT A 629.98 MHz
Temp 2 [T1 0BW] Temp 2 [T1 0BW]

3861 B 37.558m

{ \ 626.50 MHz [ R 638.00 WHz

1 \ < F \
f \ f \\
et Wbt . s

4957 T T T T T T T [GUREAU] s T T ! ' ! !
Center 622 Hz 2MHz Span 20 Wz Center 634.5 Hz 2HHz Span 20 HHz
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